S : N - N N

: . ST | ;7o J/MODEL 107 AND 117 .. % | .

- , oL n  COMPACT TRACTORS \\ ‘
' | r | - . " Parts Catalog'B1193 $

: o ‘ ~ .
Ve . . . ' : 7-81-0P-2000 '\‘\

. - + . L -
. . L. . . '
A . .
. . - . . 4 . ' \
, . . ._: - o . - ' . ! . ' 4

o - A1156, A11927and AT193:
. - ' discard them. '

A

*Fi Iter
|

Baffles &

-

. J 1 Case

A Tenneco Company
"OPE Division
" Technical Publications-
L - 119 - First Street

Printed in U.S.A

x
- . ¥
h

. . ‘_ <
. . . e, B ) - N o

N . .
Air Cleane?} ............ SR
_ B‘a‘ctery.... :

: Axle; Fr(&w o
' . Axle, Rea\»—..."’"’

Belts & Pu

- Winneconne, WIS 54986 . L -

Connectmg Rod '
Crankshaft
Cy]lhder Block .’

L é Cy[mder Head:
_ Electrical System .

. Engme Block & Attaching Parts

i ExhaL\st System [
Breather

hc.ouds

3

...................

.............

..............

T LI IR
[

e , B T
l‘ Lo . ' 7
. X ¥ R
f L
L] pr ‘ =
© | -
“ o .
2 | . '
L
ALPHABETICAL INDEX ,'
ENGINE SECT]ON )
PAGE GRID N PAGE
17 /A1 Flywhéel ... ... B
’ ., Fuel Strainer ........... PR - 13
Fuel System ... .ot .....L. 13
. GasketKits ..... e 5-15
Governor L. ... i o 5
Muffler........... e N “ 5
; OilPan........ e R 5
5. Piston. ... veien o Y
5 Spark Plug...... ot : 5
bb-b7 Starter .- ..... g P < ]
5 AB Tank, Fuel ............... 13
5 . AB Throttle Lmkage e 13
9 A‘IO» @g Valves ..... P e . 9
' BASIC TRACTOR SECTION E
PAGE GRID PAGE
23 B10- Hood ...... e ' ...... - 17
43-47 D2-D6 ImplementLift............... : 49
on Al12 . . Model G14 Weight Box ... .. oo 17
© 33 N Model G6 Headlamp Kit ... . .. e 59
29-33 C2-C6 Mounts, Engine ............. - 79
© BT "E2  PTOCluteh ................. 43
51-59 D10-E4 Seat, Operator’'s.. ............ .- 19
19 - B6 . Steering Wheel & Gear... ... S 21
17 -B4 - ToelTray .......... e L 17
17, - B4%:  Transmission................ 39-42
17 L. .B& Wheels, Front& Rear ........ «'23
“ ; .
A
RN -
LY \\
N
R

GRID

. A6
Al
A4

AB-B2

A6
AB
AB
A8

AB .

D12
- Al4

Ald -

A10



’

indexes

- Th18 Parts Catalog ig arranged for easy

. identification .of - Genuine CASE Service. °
Parts. An alphabetical index is provided at -

the front of this Catalog to loCate the major B

" groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pagcs on whiéh they are de-.

. scrlbed .

lllustratlons

: All parts are illustratecl 1n "Exploded
Views'" which show the individual parts in
their normal relatmnshlp toeach other. Re-

tions. These numbers correspondto those
the "Reference Number" cohimn and are fol-
lowed by the part number, description and
quantity required.

ference numbers are uged in the 111ust1,(‘;;{' '

. and engine serial numbers, method of ship-

3
i

!

Orde rs

Orde rSashould plainly spemfy correct pa.rt
‘number, full description, quantity required,
machine model and engine model, machine

ment and shipping address. -
A : S
Changes .’ -
When changes to the machine makeitnec-,

-essary, revised pages for this book will be

issued. The revised pages will be issued with
the same page nimber.as those they replace

and the "issude" number and date will be

fadvanced

It is 1mperative that révised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure

" to do so will lead to confusion and defeat the

purpose of - the book

Indented Descrlpuon

~ Indented parts in the descrlptlve list areapart of the precedmg assembly or sub assembly
. The quantity shown in the "Number Requlred" column is the number of parts used on a ma-
" chine except where parts are‘indented in descriptive list. In this case the guantity shown is the

"nght Hand" and "Left Hand" sides of thls machme are deternnr;,ed by standing at the rear
- of the unit and facmg in the d1rect1on of forward travel. . .

92- 4

number required for the preceding assembly or sub- assembly \‘
REF. PART NQ . DESCRIPTION ~* - "REQ'D -
A - 55159 CYLINDER ASSY - rear steering . .. ... ....... e 1 ..
_ .28 A 56208 . SOCKET ASSY - rear cylinder . . . . . . 1 i
29 A 55856 PLUG - adjusting, socket ASSY L. e e 1 '
30 A 55957 " SEAT - socketball. . ................... L2
31 A 56210 SPRING - socket . ... .. I P 1
o ‘ - 32 A 56209 " SEAT=~ socket spring . . .. .......... e e e )
# S - .33 -G/ 45175 .CLAMP ASSY - socketassy............ R T 1 -
, 16- °~ 836 - BOLT - 1/2" x 2- 1/4" N.F.heX, .%oy innn ... R T
34 132- 104 PIN - cotter, 3/16" x 3", , . . .. e e e e e 1
35 A 55888 STUD - ball,socket & cylinder . . . .. e e 2
36 13- 410 . BOLT - 1/4" x 5/8""N.C.,hex. . . . . 3.' .............. 4
37

LOCKWASHER - 1/4YSAE .. ... ... .. ... ... OISR |

Terms’ "Rught Hand" and "Left Hand"

@

TRACTOR MODEL AND
SERIAL NUMBER -

ENG'INE MODEL SERIAL AND
SPECIFECAT!ON NUMBER

-

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS;

> -
)

107AND 117 . A

C15513

5

When using this eatalow, uotive the referenee 1 serial

SERIAL NUMBERS U

Gbovarmous components noted here and listed

L “deseaiptuan® copy, By teterring b eorreet sernd nun-

Ders, proper parts cbentfieation will be assured,




’ o / ,
ﬂ’a . ‘ '/' . ‘.
CASE MODEL 107 AND 117 COMPACT TRACTORS _5
S N o
- _ENGINE‘BLOCK'A’ND ATTACHING PARTS S o
o e . - . . : . ) e
. | N . N e . . -
REF. PART NO, ' EESCRIPTION AT Lo . REQ'D T
1 C' 15847 HEAD-cylmder.................................1
2 .113- 111 BOLT-cyllnderhead5/16"x2 1/2"NCheX seeedeennenca B v
3 - C 15980 "GASKET - head < evvvesmmonncnnenananannnoesnannnl -
4.'0 5999AB SPARK PLUG - (includes-gasket) « « e vesvnsnconenennnannl |
] C 17261.- - ‘BLOCK ASSEMBLY - short (includes cylinder, crankshaft ' :
' rod assembly, .camshaft, valves, piston and rings, T )
pan—and oil pump- assembly, gaskets and seals) v el v . u .'.‘...1 )
6 - C 15821 ‘BLOCK - cylinder,. strlpped............‘.._.......t.‘.1
a C .15973 ° PIN- clowei..:...........................;.....2' :
8 C 15974 SEAL - P | ‘
9 C. 15842 OILPANASSEMBLY..........................*,....1' . -
10 € 15843 SCREEN - oil filter. ... ... serenedeasseaannamal . el
11  187- 1003 SCREW - 832x5/16"se1f tappmg..,.‘........'..-..,..‘1?' o
12 C 15977 SEAL - oil T T P o T
13 C 15978 PLUG - dram............:..._....f..... 1 ‘
14+ C 15872 SHAFT - BOVETNOT &ty vsvsassssnsnsaass e adennaal,
15  C~ 15848 % PLUG - fillers oo eeenn. U o
16 C 15979 . GASKET - e I I
17 C 15978 -‘,sGASKET-OIlpan.....................‘....
18 "C 16032 ° SCREW - 1/4" x1-1/4" NC DX SEIMS + & « « v o v o a a s vvww o .
18 C 15874 SPOOL - GOVETNOT .+ v veesnencsnnenns seeaaseenas -
20 € 15986 ° “RING - retaining, BOVEINOL ZOATy v o' s s v a’s e cc e s nnsan
21 C-" 15873, GEAR ASSEMBLY ~ SOVETNOL &+ o v e s v sauucancsas
.22 € 158T1 . SPACER - EEAr, SOVEINOT .4 vennnaoanncsnnsad P
23 C 15868 " ROD - EOVETTIOT & s s s 0 aasaa e eemsseveea e
24 C 15870 LEVER - GOVETNOT & v vveun..
25 . C. 15844 CLAMP - JeVeT, GOVEITIOT &+ v v v v e ss vasanennnnass
-26 187- 1041 SCREW -~ 8-32 x3/8" NChex ...uo... e e e a e ,
27 'C . 16041 WASHER - GOVEINOT.. . v s as o voeansonsoatonaes :
28 ‘C 15869 LINK - throttle...........—...',I.........-.. .......
289 C 15866 - - LINK - BOVEINOL + 4 i e ennnnvnmelocnssonnsann teeel -
30 C 15867 "SPRING - OVETIOT 4 4 i w s s v vas T
31 ¢ 15905 FLYWHEEL..................\\............ ..... ee 1 .
32 C 15864 . BRACKET - blower housing ...... e eansnnatadaensatl,
33 C 16040 BOLT - 1/4" x 5/8'" NC hex sems. ]
34 .C 15885 _HUBANDSCREEN.............L.......-.<.,.........1L, -
35 € 16045 WASHER - belleville [......... O T .
36-° 129- 125 .- NUT-l/Z"NFhex...............................1_‘
©37 . C 15845 OIL PUMP ASSEMBLY . . Je v ot yumvensnnsnansanssyel?
., 38" 223- 202 LOCKNUT - mmfler3/4v'NPTcondum.......,............1],
39 C. 15518 . MUFFLER - enigine . .. .. ....... .1\
40 _C 15886 STARTER-rope.............'.....................1\
41 “C 16048 SCREW - starter mounting 1/4" x 1/2' NC fillister head, « « « « » « 4 .
42 C 15981 GASKET - engine breather ... .. . veeenrenasannnes |
43 C 15972 KIT - engine gasket (includes items 3,/8, 12, 16, 17 and 42)« «% - . 1 | :
4 . C 17287 KIT - mufﬂer...............................,.'..1,\'
45 C 17361 - GASKET - exhaust'flange . . v ovvhvsenrssvonsinnenss] |
46 C. 17382 “ADAPTER - muffler ... .,...c0ubveasn. S
4% 169- 154 SCREW—S/lS"X3/4"NC fq111ster|head Phillipg « « o v e = v v - 2 |
¥ /
- [ . ' |
. ) ) | ’ o , , ) .
‘ . r ' Prirfted in U.S.A. - "~ ;o .. June 1981




« ' CASE MODEL 107 AND 117 commcr.rnaprbns . 7 .
CRANKSHAFT, PISTON — CONNECTING ROD M e )
! . ! L - LN .
REF, PART NO. @ | . DESCRIPTION / - T ; REQ . , ‘
1 C 15829 |.  CRANKSHAFT ASSEMBLY v uevseroeeiocasinunnnaca
2 C 15830 . " PIN - crankshaft gear -+ -+ esrresesnanernanavadens’] )
3 - C 15831 '  GEAR - crankshaft - ---y>=sueceseutliraeansinincy ] Lo
4 .U 15838 CONNECTING ROD ASSEMBLY « ¢ ¢ s e v v vaale vubensansnns]
"5 7 113- 104 BOLT - 5/16" X 1-1/4"NC hexX eeeveasnodascionn- ees D ]
6 C 15839 . ° PLATE -10CK .cvvoesavncnnconcnnns ""'/‘i".""".'"'l
7 ‘C.. 15832 FISTON AND PIN ASSEMBLY (standard) oversize seg'ref, 9 «,» 1
8 ' C. 15975, RETAINER - piston pifl « = e el v ennennabonanaddal
97 C,; 15833 PISTON AND PIN ASSEMBLY (.010 oversize) - - -7+ +ecnows
s ¢ ' 15834 PISTON AND PIN ASSEMBLY (020 OVersize) - o/-e s« « o'+ 3 1
10 ¢/ -15B35 RING SET - piston, (standard) oversize see fef. 11/ s« =+« d e 1 ,
11 'C/ 15836- ' RING SET ~ piston (010 oversize),s -« s s oovesssmnvraiienn g :
11 15837 RING SET - piston (020 oversize) sesvevsssfinararniaaaay
12 126- 14 KEY - Woodruff #7 /,1
, . ‘. E ! ;
} 2 ) , , /o
°‘ /| s
- ‘ “,' .
-~ : J. /
. , L
. n ' - ," -
: - " - ENGINE'MOUNTING PLATE / o
: " {use after $/N 9646801} / o
-1/ Cc 17393 PLATE - engine mounting + » «% « o o /e o v a PP
2/ .164- 540 .. SCREW - 5/16" x 3/4" button head 50CKEL % = v o v e v s v e v annn 2
3/ 184- 548,  SCREW - 5/16" x 1-1/2" button head SOcket »« s v v s s aeoss 2
4 C 16752 WASHER ~'5/16" + eve v aanrocnsossnaanssoraonesns 3
.5 193~ 29 LOCKWASHER - 5/16" internal tooth + « s e s /e v ire o v v nn 4
/6. 129- 102 . NUT -5/16" NChex v vonvnevenennaadnialnneni., .8 - |
(7. C 17391 . SPACER' -.... e e emrsnen e e, 1 :
"8 C 17394 -  MOUNT/ T engife «.:uevenrrooconcafocanssnsnanssoss 3
9 "192-- 20 LOCKWASHER ~.5/16" + cie s e v anancaineann i emeaaan. B K
10 € 17333 CUSHION = TUDDEE v « « o o v s v oo c s v mennmneeatomannenn 4 "
11 ~C 17332 * BRACKET -angle & .o eeucecsnnennass SRV RTINS .
12 113~ 118 BOLT - 5/16" x 5/8" NC HeX seen v v o nowe-- e e 4 »
13 131 176 LOCKNUT - 5/18" NC hex « + »» +% o0 o - DR e B
14 195272027 WASHER - 5/16!" +.vevvensvnnmmen s e e 4
) _ LN
,
,‘.-B . ] -
o - e -¢
. % ; .
, : 5 :
-/ 1 h
/ . - J

. . - . . i A . - ’ - .
fo - o ‘ Co ) o , Printed inJU.S.A, SRR o _ . June 1981 -,




-
«

' [vs . ' et . " -

% - - ' . Yy, e -
] » ! 1 \ 1‘_._ , Lot . - n
T, ' ,REF. PARTNO, . . .DESCRIPTION ‘.

. e N 1 é r15981 ‘GASKET_br_eather "nu_.oo--n---'----jnlnoo'....

L . 2 - 15849 . BODY ASSEMBLY ~'breather, = ««esesecsnvc g oce.
#'! : R 3 C 15850_ " FIL'I'!ER-breather _......................-...._
,"’ 4~ ‘.,o C 15851 i CDVER _Yalve faaw o w w res e w a e oa LACRC O -’u"- 'R
K . : 5 C 16033 SCREW - #10 X 1/2" NC .+ ¢S esrrnroncnaasiia,,
6 - 15852 .TUBE -breather '"sscscssososanncarasassdansnns

. . "7 ' C ‘]_.5828 KEEPER“V&IVE Spring . toc--'.‘--o-‘---'--./.n -lu'-o-q-
N . 8 C 15827 SPRING-V&IVEJ 7...'.......'......‘.‘...'..'....,.._

¢ g C 15828 SEAT - valve spring T T TP A A

, 10 C 15822 VALVE - intake (standard) includes C15828 keeper ««: .+«

. - 106 C 15823 -VALVE -“intake (1432” oversize) includes C15828 keeper -« »
: 11 C 15824 _ VALVE - exhaust (standard) includes C15828 keeper- « -+

11 C 15824 VALVE -~ exhaust (1/32"oversize) includes C15828 keeper .

. . 12 —c 15840 LJIF‘TE.R.-VB.].V:‘_EH i’oocco--t---':---l---!-c'..,oo-:-i-

i 3 _13 C 1‘5841 .- .CAMSHAFT 'ro --j-—-oo-‘,—-ot---i- -I‘-r-o-ooo-o_-".---

* . 5. 14 113- -158* _ BOLT - 5/16 x 3-1/4"" NC hex, engine mounting “e+ s+ s -

, S 215 +113- 102* - BOLT - 5/16 x 3/4" NC hex, engine mounting =+ . « . o

o s 113- 122* . BOLT - 5/16 x 1-1/2" NC hex, engine mounting '+ « o>’ o7

{ Fal R 17 129- 102%.  NUT - 5/16"NCHeX ++deuveenonnncsavonenandods

l""j""':.’\ L. - 18 192- . 20% LOCKWASHER - 5/168" & v cesnsnnnanasamnsassas

N 19, °'C 18752% WASHER - 5/16" R R R R R TP

go ‘!131— 176*' X NUT-].OCk 5/16” NC heX ' ID!.'IIIIIII.;II_IQIII‘I

T = ) \ . . - ) "‘ Lottt .
: : ‘ *use hefore S/N9646801 L - )
o b s ’ ol '1. L) . ro - - — U i
A . ! ; [ ‘ . ‘ . ~ , \
/ ) . : . a -
e , ) ,
I;,‘ ." v, ) ¢ . ] ..\"r' . .,
L . j‘ . > . .
; Z ' .
! . ” - 1 CI
- ' ’ : -. - . A
- - r ‘ P l* M“T N L] ’
- ;! l\fr"{
] v ! * , b ‘ "
* " i .:, -.;%l 1 “
f . .. BN '
s . } 2 :’k .
¥ ‘ ' ' . -
. i ) ii . , 5 Lo ,
1 . . )

L 7 . Printed in. U.S.A. |

] \ ' ' : >

| o | CASE MODEL'107 AND, 117 COMPACT TRACTORS
S - S | L . .., % .  CRANKCASE BREATHER,CAMSHAFT AND VALVE ASSEMBLY

2




: ~
) s
|
] -
, N
-
.
J
|
-
/,
o
/l
o
-”/ -
3

- . (N . ) ' . )
g " ' ¥ ' ' P ' . ' A
A B . . g N
. ' - i L] - :
. . N . . i , . B
' . S

. PART NO,

15876
15875
16033
16044
15988

173- 44
192- 14
129- 4

15923

16036

15865
16046

& . .
y .
l' i
£ ) . . ' - . , :
/ . . o ' - . B . -
o , / REF
£ 1 C
y, 2 C
. + 3 c
4. C
. 5 c
. 8
7
s 8
| 8 . C
10 ¢C
. Lo 11 fc
- 12 ’{‘ G
|
l .
- C
’ O i LiEEEE ' . -
i a g v
. N
hl
h I
K} _ -
.\ -
\
. . \
\
; )
.
‘.i . ] w f
) '--2_ " 4. g . ) . .
: - e Printed in U.8, A,
¥ .
oo +5 I r . I ' s T

C A

] .
4 -

: _* DESCRIPTION
HOUSING - blower

‘BAFFLE - cylinder «« === eaveeosene-

SCREW - #10 x 1/2" NC'fillister head, sems
SCREW -"1/4" x 5/8" NC'hex - - -« - st
CLIP - retaining, high tension wire .+ =+ + <+
SCREW - 5-40 x 1/2" round head, machine «
- LOCKWASHER ~ #5+ s cneeenas e
'NUT_#ﬁhex.'.......’..‘.'....'....?-».
PANEL..recti_fjer..........-'.--..-...
NUT - #5 NC hex, long + =« » s ser s o s s 0 0 v s
BAFFLE. - cylinder head »er v esvoreeess

4

AY
T *
E
.
- .t ' +
. .124\'
hS
- . -
»
-
v
f
1 *
-
4
]
/ -
L&
& LT -
’/'
‘
.
.
)
.
i L
2
~ -
- a
T
.
- \ -
v .
s
- v .
- LI
™ -
e * LN
- -
1
1. W
N B . .
. -
v d .
. -

‘SCREW - 5/16" x 3/4" NC hex, sems Ry

' CASE'MODEL 107 AND 117 COMPACT TRACTORS

. - . ENGINE BAFFLES, SHROUDS AND RECTIFIER PANEL"

AR 1t

ar ’

T

L A ] *
* a4 4 omoeomoeeow
RN TR
~
LR A S
s s e e
v
¥
-
.
Y
o
' ="
L
A
A}
o
P
'
4
'
"
N
.
-
v
-
f
- >
.
N -
+
- ‘.
' .
*
.
L4

- .
- ; _June 1981 -
"o




-
K
T
2
‘
=
S h
o
-
g .
- -
b
\ S
-
Rl
f
o,
e -
i,
.

«’CASE MODEL 107. AND 1f7 COMPACT TRACTORS

Y

EF. PART NO,

C 15519

173- 215 . -

R
1
2 C 15194
3
e

T 129~ 504
©C. 10678

214- " 251
C 15530

5
6 - C 16202
7

8

9 . ¢ 15525

10 € 15861
Il . 169- 133
12 C 16038
13 'C 15863
14 c 15860
15 715984

.18 c 24847
17 - 193- 1001

15855
15983
15852
- 15982
16034
15859
15882
93- 539"
15987
16043
# 15881
29 - 169- 43
3 € 15112
30 C 18206
31 ‘C 15540
32 "187- 1054

[sv] [x"]
] [~
ONN=A00Q00N0

32 J- 1047
.C 15862
C 415858

33 D 59949 -

& Tl
E
4
i
YS
&
4
w H
L %
5.
s .
R
B
™

ELBOW fueltank""'""-“"""""‘
~“HOSE - fuellmee”"""'--'“--"'---“
TCI_‘AMP hOSe"""""r""‘f'"""
CAP AND FUEL GAUGE ASSEMBLY = =+ + ¢ s
CLIP mountlng o-.-.--- -----.‘o-.‘..-w
ELEMENT - air cleanr « =+ v+ s%nes o
‘- SCREW - #8 k 3/8" NC fillister head, sems =« -
SCREW = #10 x 1/2" NF {illister head sems =+ * -
'BODY alrcleaner ---n---.-v---"-.n--o--
BRACKET - air cleaner+***-crss oo v v was
"GASKET - air cleaher =« s+ sertrecansaas

" CARBURETCR - (regrairs page 15)* * : ,
NUT - 1/4" NF hex »>sosvssesssasronean

. cuﬁ_condui€-t--o-a‘n---a--‘-._on--‘.

v

. '. FU:@TEM L

0

DESCRIPTION
-TANK iuellIl-l‘.c..lc-.-...ll..l'.

.STRAP tankmountmg';"'--""""-'
SCREW - 1/4" x 1-1/4" round head, machine, ZP-
’NUT-I/Q”SQUE.I‘&,ZP R R R A R IR

STUD - carburetor mounting « « *.°
GASKET-cafburetor R L E RN

- PIPE-lnta.k(?,'"""""""""""'

GASK’ET-IH‘I‘BIC@ -....o..........‘.'....

SCREW - 5/16" x 1-1/8" NC {fillister head, sems
CONTROL ASSEMBLY - speed =<+« * -« = =

‘CLIP'“"";"'*"""""""""'

SCREW - #10'x 1/2"" NC hex, washer head ' - -

SCREW - #10 x 3/8" NF hex, sems = * ~.- - - -
SPR]NG—CompReSS}.On IR

N

.
.
.
.
.
.
.
.
.
.
L
.
R
.
.
.
.
-
.
.
.

SCREW < 5- 40x7/16“f11115ter head =o*«==»s "."""'
CONTROL ~'choke and throttle {used prior tg S/N 9654440)- .
CONTROL - choke and throtile (used 5/N 9654440 and after)1. .
HANDLE - .contral -....................-\---/----

-SCREW - #10 x 1/2" NC hex, (used prior to 5/N 965444[)) e ', .
SCREW - #8 x 1/2" (used S/N 0654440 and after) vy « . g

DECAL_alrcleaner D I R R I A R R N

i,

DECAL—SPEEdCDﬂtl‘Ol""““""""""l""}:

FILTER fuel................'......._...*...:.7].
. . o

pr ) ]
2
-
" . -
,
. »
-
o7 .
v .
& -4 -
P -
¥, - b .
* 4 L .
- Y
o *‘-l,_,‘ -
| 7 -
g -
r |3 vt
b . . .
» v, - A
= - ™ fa -
= '
’ B
.
@
' Ay
o, -
o N =
L Fand T
- * - [}
- . . N
H

13
.. " REQ'D
l..l-...t!l
'.'...,...-",2
reseneev e 2
R R
RN
teensenges 2
..ﬂ.‘.".,.,;‘..'4
PR o.-A----o. 1
..’.'...'\. 1
« s atevEne 1
reccaassss D
remareserr Do
‘.--_-:-..:-. 1
I |
csavennars ]
sresenaaas 1
.~I"“II“‘ 2
.---.--u---: 2&
PR i
s 'a a2 v u s 1
........_.._1 .
"""“":,',,::'2
'.......... 2
-"‘»-\-l-lttﬂa’lﬁ‘:@e
--.----.-nl )

- .

-
L
.- e,

Hp—:p—lj—ﬁ[\JHAHHH

f

- o
N =-—r s
Id
- L
PR 2 i
v -
® ~
i -
s
( te
N
® -
- L.
" :

June 1981

s
=1
.
t
\
I
.
.
Coe
:
.
L4
v
> o
:
4
Pl 1
.
"
:



“

EF, PART NO,

15889 SHUTTER® throttle. . .

158901 SPRING - main adjust .
16051 - SCREW - idle regulating

W ~1 0w e 60 B Y

15893 SPRING - choke return
15894 SHUTTER - choke ..
15991 PLUG - welch . .. & ..
15992 . PLUG ~-welech « - ...

Ll ol
= O

-
f1-9

15895 CLIP - inlet needle

15999 . SHAFT - float «« s .

15900 GASKET - bowl to body
items 6, 20 and 22) -

16002 SCREW - 1dle adjust . .

16004 PIN . .ovviinn S
15802 PLUG ~ CUp» v s v v s s
15903 .. BALL - aluminum. . . .
16052 . 4 WASHER .. e v u v v a.n
15504 \\KIT'— carburetor repair

L

] —
=] o
QOO0 000 Ao amoOaoOanO0Oayg

L]

-

- % - \

. CARBURETOK

o DESCRIPTION ¢' .  _
15887 SHAFT AND LEVER ASSEMBLY - throttle « e vvu.. .. ceeean 1
15888 SPRING - throttle return = =« v o v o« «

)
¢ % 4 a s a ua P

L LT )

-------- ..

L I I SR

16001 "0" RING ~ adjust SCTCW e s e o e v s

16003 "0 RING -~ bowl to body sz e e e ..
15901 FITTING - fuel inlet . . .

16050 SCREW - 4-40 x 3/16" round head - « « « + s sv v« I,
15890 SPRING - idle-regulating « v v v v v e s va v e nwnnn. II .

15892 . SHAFT AND LEVER ASSEMBLY - choke s v aw.-

L L R A ]

15993  ° INLET ASSEMBLY - needle, seat and clip- - « + «.n «

15896 FLOAT-carburetor.....‘..,..‘........,.

15897 . BOWL AND DRAIN ASSEMBLY - float « « = « » » »
15898 PLUNGER ASSEMBLY - drain - - .
15899 GASKET - drain plunger - - . ..

- = m s e s

'CASE MODEL 107 AND 113 COMPACT TRACTORS - 15

16000 ADJUSTMENT SCREW ASSEMBLY - main {includes v -

c e peae a2
N booogandass 1
....... P A
----- s e e ........’.......v.... 1
...... O 2
I 1] L]
e ieaeaan R . el
........ B A |
....... ......,...,’.lm..‘..... 1,
| !ﬁ .
| - .
I -
|
| .
A P
i ¥
|
| .

June 1981 .



- .

CASE MODEL 107 AND 117 COMPACT TRACTORS - 17
\ . _— o
HOOD, FRAME AND GRILLE
REF. PART NO., DESCRIPTION . REQ'D
1 C- 18316 FRAME - main (107) (usq S/N 9646801 and after) ..... R |
1 C 15306 FRAME - main (107) (use before S/N 9646801). . .0 ...t 1
1 C 15166 FRAME - main (117) (use before S/N 9646801)....... . e 1
1 C 18307 " FRAME - main (117) shown (use S/N 9646801 and after) ........ R 1
-2 C- 18208 LINER = d2Sh s o v e venseccncunnsseannsaaonaassasasl
-3 C 151186 DRAWBAR . .« v v cveccvannn P L L LR ae 1
- 113- 206 =~ BOLT - 3/8"x3/4"NCHEX ««cenonnenranss T A
-5 192- 21 LOCKWASHER -.3/8" «.va-e.n e e e e e seen. B
.6 129- 103 NUT - 3/8" NC hex .. .....-- I I I L -4
7 C 15841 TRAY - 1001 (10T) e o c'd e e denmnnapanannes S o1
8 187- 1036 - SCREW - 1/4" x 1/2" NC Hex self- tappmg e e e i raaa .4
9 ~C -15114 CLAMP - batfery . ... .. BRI I
10 C 16267 HOOD - (use S/N 9646801 and after) shown .« 2 v v v oor e o - el 1
10 C 15421 HOOD - (use before S/N264680T) . ........... . e 1
1r- ¢ 17128 COVER - PTO (use /N 9646801 and after) . o » ¢ e v o v o v v oo PR |
12 113- 207 BOLT - 3/8"x1"NChex..... [P - S
13 192~ 21 ,LOCKWASHER-S/B"......‘..;°.:....’..............4‘_
14, 129-- 103 NUT - 3/8"NChex............&............-.......2 ‘
15 C 17473 SEAL - insert (use S/N 9646801 and after) . e e P |
16 C 17043 INSERT - GTille 2 vsvrvsnmononsens Tt
17 128- 14 NUT - #5 NCREX v cuvmnnonnosnnnn B 1]
18 187- 1078 SCREW - #8 x 1/2" black anodized « -« » ov e mevaiosscoda. - 4
19, C o 1ma2v STRAP - hinffe . o .oesraaosaenen B T I IEP 1
20 113~ 103 BOLT -5/16" 21" NChex .t oo easecenernancoreaeesnn "2
21  195- 522 WHSHER - 5/16" . ve v nn - G em e a2
22 131- 178 LOCKNUT - 5/16" NC hex . ...¢«.- P me s erareasneaman s 2
23 C 16942 . BUMPER - PTO COVET « v s » .a.' ..... e me e G meama -2
24 .C 17038 BUMPER -dash . ..uavvene™snons S eeae e afraag e 2
25 175~ 400 SCREW-l/&"xl/Z NCtrusshead.l.....“'...'....,...‘...IZ -
26 131- 1102 " LOCKNUT =« 1/4" NCheX 4 vu cvsaas--- v mr e e e s mm e 2.
27 195- 104 WASHER - 3/8" transaxle mounting . . <« -cveo e o’emea-nn e 2
28" NSS WEIGHT BOX - {optional, order.,as G14 machinery item) -« -+ . - 1
29  353- 406 PLUG-hole . . v s enencensooones S |
30 C . 15443 COVER - PTO (use before S/N 9646801) S S 1
31 C 15436 SEAL - insert (use before S/N 9646801) ... ......... et PRI |
32 (C .15644 KNOB - hood latch (use before S/N 9646801)....+........ e S |
© 33 C 1b482, LATCH - hood (use before S/N 9646801} .~ . ............. A |
.34 C 15175 TRAY - tool {(117)..... .. e e T N
.35 129 14 | NUT-#5x40NChex ........... ........... 316
36 195 513 WASHER -3/16” ... ........ e Lo e oo 3
37 193 41 LOCK WASHER - 3/16” internal tooth, .© . ............. Ao a1
‘38 - 16465 STRIP - short (use before S/N 9646801)............ B e 2
39 C 16468 : STRIP long (use before S/N 9646801) ..... e e L
- i N N ’ ) -
s =
.‘ . i » . '
" Printed in U.S.A. : , June 1981
- ~ Ty

4
r




1 ! Ly
[ i : !
. .
e * * B
.
18 : . ! )
b » . , N
. 1 .
. > . . o
' - L ~ oy - - - '
. o
3 » W - ’ + + 1 i
- 1} - - * - . 0
. - . A - P w . ~
. el s f T Y . "
- . -
. =
a ' & - EY ! * a
na,
S
, o)
- . k!
o fs
te Sl
- 23 q.';‘l%,%».-ﬁ Py
. X
. P B \ -
- , s o
, § A i X , -
R i
: S il"”m 7
Py L ,‘{pﬁ&
e
-
.
~ 4
&
.
, -
.
| P 4
\
.
.
R ,
kK
, .
.
13
¥
.
L. .
¢ .
o,
.
» 7 *
K J
e -
.
rd & " .
.
L L]
. R :
ia !
.o <
- | ) ,.‘ , I
LA _ ' ﬁ .
, . . s
R (RIS - o -
* - '
- - - Ll
3 . o
-] ) .
+ - - 1 B

CASE MODEL 107 AND 117 'CbMPACT. 'I:RAQTORS
g - SEAT AND FENDERS

., REF. PART NO.
1. C 26215
2 € 15610
3. 113- 122
4  C 14534
5 C 15501
6
1
8
9

DESCRIPTION
SEATASSEMBLY..j....'...........'.:..
"MOUNT --seat,"rubber ««o-vivee ...
BOLT - 5/16!' x1-1/2" NC hex - :»--%esu.n.
BUMPER - seat, TUDBET ¢ o et pevnnssonann
'BRACKET—hinge....'-................".
'BOLT - 5/16" % 3/4" NChex «« e aueveianads
192~ 20. " LOCKWASHER = 5/16" -+ vt e sennuivanenss
129- 102 NUT - 5/16 " NC heX e o mes secunreennnans
C 15440 — FENDER AND BUPPORT - + v ¢ svv s s s s e v nve s s

:

113- 102

'
¢ ¢
.

-
7
1 e
* /""
. " .
¢ - - parre ""”f
, . e .
; “ - 5 N
.
w .
2 .
- ] |!
e
- '
- -
.
i
- - °
.
1 - -
N . - c
b
L) ’
' -
=] [}
:‘-
- an a I3
- & a 2
. v o
N S ¢
r v . o
) -
. ¥ L] - ¢
» w +
» EX RN - :
- -
‘e
. .
e '
« R +
. .l
-
X . Y
=
L b .
K
. s
n . o ;
| .
— . .
\ .
- -
=
. ] A .
.
. .
- . a
L]
-
. E r
’ g
’
+ + v . .
. B ' .
g £ 3 - . L
. ~ ¥ C : CT
Printed in. U.S, A, - 2 -
. o C Loow N 1
. o , - . . ]
. & Y . -
I
s .
3

19

[




\ ,.»’)

T~ - . T *
©

Vi i s -

CASE MODEL 107 AND 117 *con'uimcr TRACTORS r

EF. PART NO,

R
1 - L 195282
2 131- 1113
3 NSS
4 C 15006 -
5 C 15097
6 ..126- 16
7 C 16245
7 C 15119
1 C 15510
7 C 17108
‘8 111- 215
9 192~ 20
10...129-_.102
11 195- 2069
12 C 15104
13. C 15105
‘14 219- 17
15 113- 103
16 195~ 521
17 C . 17235 -
18 C .14201
1%, C 12975
20 C 18017
.21 C 18015 . .
22 C 16945 )
\ .
\
% ’
N
3
- i
Prf’nxign u.s, A

Eoge . . 4

STEERING GEAR v

‘ DESCRIPTION ‘ JREQ'D
CAP - steering (early production) » « » s« o v vrrsennansnna |
I\IUT-]amS/B“NChex.....n ......... R R
WHEEL - steering: (early productlon) order items 19,20 21 and 22 1
BUSHING - flanged nylon + s s+ v e e s o '........‘.....-..,.2
SHAFT - steering « » » e s v ........-..-..u.‘....-...... 1
KEY - Woodruff 3/16" X 3/4" « v e e o mmv v e nnn ----1
BRACKET - steering (117} shown (use S/N 9646801 and after) » =+« 1
BRACKET - steering (117) (use before S/N 9646801). ... ... ........... 1
BRACKET - steering (107} (use before S/N 9646801). ........... e 1
BRACKET - steering (107) (use S/N 9646801 and after) .. .............. 1
BOLT - 5/16" x 3/4" NC, round head, square neck, ZP s+ s+ - 2
LOCKWASHER - 5/16" zp ..... R LI I SRy |

- NUT - 5/16" NCheX, ZP » v s e veeaesnecnunnssa P 2
WASHER-S/S"p]aln ZP s e vt vt i i s i s ia s ate e ]
GEAR_steer1ng' ............ R T I T |
PNOT-steerlnggear...E..‘-..........-'........... 1
-FITTING - lube s 5 s v v o v oo ...... sesaehea ]
BOLT - 5/18" x 1" NC hex, ZP « « « « cetaeeeeeeiiaea D
WASHER—S/lB“"plam A > R I T I + e v+ UAR
BUTTON - fricticn = » s « o s « a5 0 a a o e e.m e s b e e e e 2
- WASHER - shims « e v v s s sn v s sa. Ces e ceesnenal
WASHER - (late production) « e eavvenennn. sersaeesaa 2
CLIP - tinnerman (late production) . . . ... .4 ... e e 20
WHEEL - steefing (late production) « o« v v v voew s ... I |
CAP - steering wheel-(late production) . v vo v v o' Vu e, . u. 0, 1
‘l
da 1
lkJ h
] . fl
l‘ "
.
L 4 \ ;e
L !
3 -
' ; P,
v o ' June 1981 .




’ o o g
22 , CASE MODEL 107 AND 117 {Q:OMPACT TRACTORS: 23
. ~ 'FRONT AXLE
REF, PART NO. i i DESCRIPTION . . : ‘ REQ'D
1 «C. 15066 . AXLE - f1ont » s o s s v s e s v s - - P
‘2 ¢ C 16946 SPINDLE - right hand (use S/N 9646801 and after), « «'» - - . « veeea 1
3 C 16724 SPINDLE - left hand '« « » » « - T
’ 4. 138~ 2055 PIN - roll L, H, spindle 3/16" X 1-1/2" ¢ vveumuerrsvanens I
5 . C 11806, = WASHER --thrust 13/16" « o v vv i dun e rennnnnaaanns 3
6, 219- 404 - FITTING-lube +.uu... ceaaae et vee 3
] 7 C 13106 COVER - Iube fitting « « o o b s v v v ve eT 0 daennnconcans .. 3
‘ 8 C 12975 WASHER - spindle + » s s v v s st s vt temmnernnannessnnns 2
/9 -A 30881 - WASHER - wheel SRACET + s+ v e es v senrannn e UAR
10 - 132- 311 ~- —-PIN--.cotter 5/8327 X 1-1/ 4" civeis smimima b oo o 50 0 el T2
11  C 15087 ROD - tie and drag link - . - .. .. T
12 C 15113 ‘BALL JOINT - R.H. thread «« v isessgescmmensoserens 2,
. 13 C 15068 BALL JOINT - L. H. thread « « o s v e v v m v R e 2
14 192- 23 LOCKWASHER = 1/2" P v e s v vt etesinennnneannsnes o4
- 15 129~ 125 *  NUT - 1/2" NF heX - == - nveveneneosinineenennnass vee B
16 129- 325 . NUT - 1/2" NC hex, L. Ho threads « + « v e e s e e nvcennnns veo 2
17 C 16948 /fARM - upper spindle (use 5/N 9646801 and after) « v« « » » + » + & RS
- 18 C 15072 ,I;PIN'-axlepivot.....,..-.....-..,.'.........'. ..... |
19 131~ 1331 NUT -'jam 3/4" NC hex « -« o+ + » e e el
20 T 33565 - KEY-1/4"x1/4"x1" «.... S el
2l. 192- 20 -~ LOCKWASHER = 5/16" %~ e e sueecueivesstnesneaennnnss 1
22 . 113-. 103 BOLT - 5/16" x 1" NC heX « « <’ « 4+ . T, 1
23 - € 15071 ARM - upper spindle (use before S/N 9646801)...... IR e 1
24 C 16723 SPINDLE - right hand (use before S/N 2646801). . ... e e R |
” FRONT AND REAR WHEELS :
- {
' |
1 C 24429 WHEEL - front (includes bearing) « -4« ..o o e iiea 2
.2 C 12110 BEARING - sealed, inN&r + « « % 2 e e s v e nnnonnannas i 2
.3 C 12110 BEARING - outer ...... e, I
4 219- 10 FITTING - JUDE a'e e s e et e memavnnarnesn e P O
5  C-°12370 CAP = HUD + v et e imn e nnineeennnnn peiaa \2 '
6 . C 15093 WHEEL = FEAT v v s « s 4 s 2 68 608 cacre & vnnennaan : 2.
7. 128- 21 KEY - Woodruff "A" 1/40 X 7/8" s e eveernennnns g
8  195- 2029 WASHER - 3/8" plain, ZP -« vuuvennnnnnn: e e e e .- 2
9  192- - 21 LOCKWASHER - 3/8" ZPu et et e i i i iaae v 2
10 113- 207 BOLT -~ 3/8" X 1" NC hexX, ZPv v s oletnnsnnnnsansonmans 2
1 C 13716 -WASHER - 1", 10 aUZe '« « s e e v s e vre et nanssann s dsnnna 2
12 . C 10292 WASHER = 1", 18 CAULE « « ¢ = c s v v mvmmnaeeeedcean 2 -
L : N
L N
. @ - \ .
?} = *
D= . } \
- X ‘ | . 5\_
. Printed in U.S.A. 5 . . June 1981 -
kY
o ° ]




s

D -IMU Wk CaA— -

. /’

EF. PART NO,
‘C 15370

C 17413

NSS

¢ 17873

C 16714

C 17108

26- .636

195- 525

113- 219

C 15178

10 C 15545
11 195- 103.
12 C 16739
13 182~ - 21
14: 129- 103
15 + C 23535
16 C 15310
17 -¢C' 15309
18°.126- 16
19 © 178- 858
200 C 15109
21- T 25070
22 178- 858
23 C 20465

- oo

Printed in U.S.A.

T

' CASE MODEL 107 AND 117 COMPACT TRACTORS ' ' 25
. ¥ ’.' - r I ot . .
BELTS PULLEYS AND IDLERS (107] '
Y Iuse S/N 9646801 and after) )
N . DESCRIPTION " .REQD : g
BELT-engmedrwe..................... ..... "...,.;”1 L
BELZIJ-rearclutch R R SN IR TIPS S
ARM - idler (used prior to 8/N"9654190) (use C17873) = e = s = v s'u
ARM - idler (used S/N 9654190 and after), [, ... o'v o neeiz ol — oy i
BUSHING-J.dlerarm.........r.............I...]...._l
SLEEVE - idler arm ""“'.""'""""'."' ..._.'.;....'..'1
BOLT - 3/8"x2-1/4" NCheX « s« o« cnsuunncnnss cessesanal’
WASHER - 378", .. 00utvinn .. S |
BOLT - 3/8"x2"NChex «vveveunn- ens e e |
SPRING - dl€T + v e vinnnnnnens sonsssdsocneanannnnal ‘
BRACKET - spring attach + « v v ¢ e v v v s nvecavnecaneaensl
WASHER - spacer 5/16" « v v v v v v ansasas e ceieeceab
\ PULLEY -idler (seeitem 23)s v s s s et e av s v ncennacs N
" LOCKWASHER - 3/8" « s v ee v vasinnenionnstennin, el ;
NUT - 3/8" NCREX' vio v v sivnoraonsssssoeaomennnnnnsl ' {
PULLEY - clutch idler < v v v o e vt e s vannene s ainnnanaas 1
" PULLEY - transax}e drive .- cveceeelneinnnrnvanasnansl
' PULLEY - transaxle .+ ... .. e
KEY - Woodruff #9. . ..... A LT ool ;
SETSCREW - ‘5/16” x- 5/16" NC socket head I .
PULLEY --engine and PTO drive ... ..... L IR I A
KEY - 1/4" SquaTe X 2" afi v eearsscnnannns R R RT B ) o
SETSCREW - 5/16" x 3/8" NG SOCKet head =« v e a'veonweuaeasd 5
. PULLEY - iHler, 1-1/2" w1de flanges (improved replacement o
for C 16739 pulley)' R Y ‘<o '-.‘:.' R D!
o A o Lo L
. . T/
o ’ s *
‘ ;
F |
i, : ’ ., |
. P )
1 LIS » |
a * P - N )

- ’ - C * June 1981




- | - - ] - gy - } m
v f " el “ ’»;!f.'"t- - +
o '26 o S e : - L L LT ‘ YL S G T
. o - | o , - : | Y ) CASE MODEL 10'( AND 117 COMPACT TRACTOHS I 27, L
- ‘ . } - s e 'Y’ , . . ) o ., s
. E BELTS PULLEYS AND IDLERS {107) T
' .Q i ar , (use before S/N 9643801) ST ' .
. '+ " 'REF;PARTNO.. = . DESCRIPTION. . g . - REQD
©oot1* o302 PULLEY-1cller..........'./.,.."v..L;.......‘.»a...,.....ll-_ .
2% . C 155287  ARM -idler..’s..sveesraennoananan e | .
.3 . C 15545 . BRACKET - idler Spring -« « s e s o e naoonsussssonnansss,l .
. To4¥ 113- 219 © BOLT - 3/8" X 2" NCheXesovovoorramuvsetonennesfmanens 1
. « %, 5% '192- 21" . LOCKWASHER - 3/8" -+t ol vanencnnnoninsnneaaa.l 1
S 129- 103 NUT - 3/8" NC heX - « - . - . S P |
B £ » 15178 SPRING - idler........... P T
- . \ _8*:«C 15527 SPACER—J.dlerarm........‘.....'.".:.'........’.,...1‘
. ' g% 7195~ 104 ¢ - WASHER - 3/8" oo v v raiunan B
L0 ' ;e - 10% 113~ 120 BOLT-S/IG"xl3/4“'NChex..........-..'.'.........'. 1
o 11%-129- 102", NUT -'5/16" NCheX «lveeeeerroediorasocnnacannes 3
‘ - - 12%¥ 192-. 20 "LOCKWASHER - 5/16" v et e vueaBuniseccenananas 3
‘ . - 13 195- 571 .  WASHER - 5/16" ......... R
' ’ ‘ B, -+ 14 C 15109 PULLEY—engmedrwe.........,._...;_,a.....‘.-.......".2
g LA T .15 . T 25070 KEY - 1/4" X 2" SQUATE o « v s v e s v st ommnenrmeenionnnenss 1
. . 16 83- - 54 “BETSCREW - 5/16" x 1/4" socket S '
17 C 15370 BELT = dIive . v s v v evsssnroomonvasnsosvssnsnnnns 1 -
18- C 15753 - BELT-clutch.............’. ..... cmtete e |
' - 197 C 15309 PULLEY - transaxle Gt e e e e e e e e 1
‘ -20 126- 16 KEY - WOOAKUE #8 « 0e oo v e ma v o smanrnesnsnesnain. 1, :
5 21 83- .58 SETSCREW - 5/16"x3/8" socket head . - - B o TP 10 u
T e 22 . C 15252 KEEPER - PTObelt.%......" R ciadel 2 o
i - I 23 113 102 , BOLT- 5/16"x3/4"NChex..........~.‘,........' ceaa 2o oo
) r 24 C 15552  BELT -PTO civuweeweineeens O P e
L .. =25 .C -15310 - PULLEY-transaxledrwe ........ s | Lo
“vae . - 26 -C 13012° ' PULLEY - clutchidlert........ouuau. B T
.27 ~C 16767 KIT. -‘modification (used prior to 8/N 9646800) R T
’ . 28 C- 16717 BRACKET - JdleT . u e v ve v e oooanemeseasnsionsas |
.. 29 113-° 188 - - BOLT-- 5/16" x 3- 1?4“¢NC hex, gradeB.g. T L
30 C: 16752 . WASHER =+ special .. §7¥. ... ... A
' 31 131- 176 .~ LOCKNUT = 5/16Y NC HEX s s s v e gomscnnnnnnnnnns | .
32 C - 16714, ' BUSHING - bronze..............._.....Q.f.....,..1 )
. 33 C o187z SLEEVE < fMMET « w4 e v vnmensossooacssacnnsns 2eeal
34 . C 16730 PULLEY - idler (se€ ftem 47)% oo s suces e s 2% e e e enven i
35 C - 15545 & -BRACKET-sprlng.....f..;. ....... T & |
) L 36  113- 219 BOLT - 3/8"®2  NC.hex «ovv e vrunmvnnnenns PP
: o 37 192- 21 . LOCKWASHER - 3/8" v v vvrrvvmmnnerasfeneredioend .
o . K 38 195- 103 WASHER - 5/16" .. ... B
. 39. 129- 103 ° ° NUT-3/8"NChex....-.. I T Y
Tt ~ é&;C"lMIN— clevig 5/16' x 3-3/16" (See pagé49) « v v vovesoeeaa 1
- i SR .41 132- . 46 PIN - COHET T s rmsmseeseaes s e oo eaaanasaanee l 3 "
e : 42 C 16465 = STRIP-ShOTt «vv et scenivonnnanmaysonineaenass 2 g
' .. 43 C. 16468 - STRIP=10DZ 4o vt v v envnanas B -
44 . 193-7-91 LOCKWASHER - 3/16" 1nternal.:...a.-........‘...... 1 "
. 45" 129- 14 NUF-5x40NChex....... N .
- 46 . 195- 13 - WASHER - 3/16*";%3
.47 - C 20465 JPULLEY = 1dler 1-1/2" wide flange (improved replacement ¢
X i N T, .fOI-C]_S']'Squl]_ey)' ...ﬁ:_....-.,...."‘.........-...VI e
: . C '1'6638 . DECAL- startmg cautmn., *‘r_b ..... A -_." .
v e P ’ e . T " - ~ .-

| *Parts not used if Tractor has C 16'76'? modﬁlcatmn it mstalled . )

 Printed in U.S.A. ‘ T e lmetest - .




CASE MODEL 107 AND 117 COMPACT TRACTORS

BELTS, PULLEYS AND IDLER (1 17) . v S
" {use before §/N 9646801} . . . . i

REF. PART NO, T DESCRIPTION = - = - SR

[

S 1% . C 15177 PULLEY - 1dI6F « wu v v a s o oe e e eoemsnvnnnnnn ceeeand
‘ 2*  C 15176 i g Lo
3. C 15545 BRACKET-idlerspring...............,...........z..l,
T 4 113- 219 "BOL'_I‘—3/8"x2"NC'hex,ZP................\.....,...1. o
; 5 192- 21" LOCKWASHER - 3/8" ZP st e s it i siesennnsnennnnnn LT
_ 6 128-,103 - - "NUT-3/8"NCHeX,ZP vutnemnrorrrnnnnnenncnnnnsnn] -
47 .C 15178 SPRING - ddler .. ou et ia Vet i i ieesnnanennnnnl i
8% C 115527 .. SPACER - idler aTm yue'e e v vusvneaonnnensnvnnnn i1 7
, 9%  195- 104 WASHER, - 3/8" Plain + « e e v v ieieeensonnennlanann. .
v 10% 113~ 120 BOLT - 6/16" x1-3/4" NCheX «vuvunrnunnennnnnnen sl
11 129- 102 NUT - 5/18" NC hex, ZP R T LA TN
12 192- 20 LOCKWASHER - 5/16" ZP 4 s v s vt enenneionnsodsoenn..a’
g 13 195-. 521 WASHER = 5/16" ZP v v v v enusnnnnnnainns - I
14 C 15109 PULLEY - engine drive « « v o v ee v vt st sevnnennncos? .
15 .T 25070 KEY - 1/4" X 2" SQUATE + e e v veite s ot annnenneeennennl
i .16  83- 54 SCREW - set 5/16" x 1/4" socket h o
17 € 17251 BELT - engine drive ... ..wve...... T
- TTTT 18 "¢ 15552 BELT - PTOQArive .« .vitveuueneesniaimnncasonnnannal .
TtTH 19 ¢ 15252 F]I\]GER-PTObpltI"ﬂ.,...,.s......._......J.........Z
.20 'r13- 102 BOLT - 5/16"%3/4" NC hex, ZP v v vu v ivn e eoncnn ., 2
- - ¥Refer to pages 30 and 31-; Parts indicated are not used if tractor - . ’
N . has C 16763 moditication kit installed. : T
L o " BRAKE ASSEMBLY (117)
: * luse before 8/N 9646601) . - )
) C 15106 DRUM - brake. . ... e et
el .. =2} 126- 16 KEY ~ Woodruff #9, o v e vt e e i e e v eeennnnn ceeaenaaal
' 3 83- 46 = SCREW - sef 1/4" & 3/8' NC, socket head ....... vesrenLl 2
— 4\ C 15127 BAND-brake-assembly..'.......f................-...1_ )
54 113- 102 BOLT - 5/16" x3/4" NCheX v ouveu.... crerraieese .. B -
‘6 wi92- 207 LOCKWASHER - 5/16" . .. vuvuun.... e -
T 3 129- 102, NUT - 5/16" NCREX v vt evnunvnnnnrnnenasannannss 10
8 |C 15130 BRACKET-rein:forcement..............-............1-\N
9 'Cc 15132 BRACKET - friction CONtrol v v v v v s cesvenannnonninsal -“\
10 113- 1 SCREW - 1/4" X 1/2".NC hex head, ZP « v v vv e v e eavnnnaessd :
11.192- 49. °, LOCKWASHER - 1/4" ZP . it vy v vneneseannnnnnsns -2
-12 0 129- 101 NUT - 1/4" NCheR, ZP o cv v vt tereensnnnnnsnonsnanndsd
13 C- 11842 SPRING = braKe. s i cueennvenneennsnnoeneceedaennnsal
14 - 129- 145 NUT - jam lock, 1/2" NCheX & wecuvensenennin. B |
15 C 15169 BOD - brake s oo it v v i it c ittt es e ] '
‘16 132- . 46 . PIN - cofter 1/8" X 83/4" v v i iit i e eneenmnannnnenninnsl . ,
' 17 195-" 521 CWASHER - 5/18" ZP vt vttt i titnnnnnnncnnninneinal
v 18 € 15131 ROD = @XtEASION + v v e e s vt e tnaeanensonsnnnnnnsiona]
19 C 15260, BUT’I’ON-nylorn\{rictiQn R R T R T
20 .C 15173 ° PEDAL.-brake .3 ....... I |
21 «C '15156 BRACKET - 5addley s oo v v e v n s et e denlannssonnnn, 2. .
i - 22 138- g2 PIN - roll 3/16" x 34", . vy vu .. freeeeaseasieaaa]
, 23 C 15637 | BRACKET - brake JOCK% « o s e v v e veovun'osonnsnanennnsnl .
' 24 131- 176 . NUT - 10ck 5/16" NCHEX e v v e et e evneeranannnnnnvonl
25 - C 15643 - LEVER - brake 100K 4 s v e v tennnneereeonaosannnnnnnyl
‘. 28 C 15644 KNOB - brake Iever « J .o ein s cvnnnnedennimennconnal
27 132-. 26 . PIN - cotter 3/32" X 3/ 1t i u it ni e e ieaannaa. D
- 28  195- 518 WASHER - 1/4" ZP .ol ittt i et e e v v s secaannnneanld
.29 C - 15498  PAD - foot rest R.H, P |
30 C 15499 "PAD - foot rest L H. }..,...1
31  195-° 541 WASHER - 5/8" ZP .. )i e s viensneenapnnennnnns
32 -132- 48 - PIN - cotter 1/8" X 1M 0t s et iim e ieaen e e e e
- . - A - B . hd
Printed in U.S.A. - " o : ;ﬁf . June 1981



'

g

R . N

CASE MODEL 107 AND 117 COMPACT TRACTORS S 31 e

C-16763 MODIFICATION KIT (117) (USED PRIOR TO S/N 9646800}

REF. PART NO, DESCRIPTION . ) . REQ'D .
1 C 16713 BRACKET = idleT < :ts st osescnnnn s el ] )
) 2 113- 158 BOLT - 5/16" x 3-1/4" NC hex, grade 8 »eensesuenoduainn] A
3 c 16752 WASHER-SPECIEI.].'-"--"-,--"' P T
. 4 131- 176 LOCKNUT - '5/16" NC'hex ««+-=--= R R I
5" C 16714 BUSHING -~ DIOOZE » =+ ¢ 4 ¢ 0« 256 s s s s s o v saat6sncenns e ]
6 £ 16712 SLEEVE-Inner " « v s s e s s s e s onnnnveesonvecanss a0
7 C 18739 PULLEY - idler -«--. . “1
8 C 15545 BRACKET - spring + +« ==+« - sresere s e ain]
R - 9 113- 219 BOLT, - 3/8" X 2" NChéX =« -+ veasonvennsennsnsnasaa]
’ . 10 192. 21 LOCKWASHEB-S/Bl
. " 11 -195-° 103 WASHER = 5/1B8" ¢ « ¢ e s s e encveesionsaasmsanannan cesa§
12 129- 103 | NUT - 3/8"NCHEX «+tervenresrnrnesannnnnnnnnnsonl
13 ;C 17251 BELT - drive « s s e s 1 2 c o e n naneas .'-..-.'.----.-‘.. ~ev]
14 © C 16201 PIN - clevis 5/16" x 3-3/16" (see page 49) R I | -
15 132- 46 PIN -cotter «cve s s oo anreiananan - ...'...7....1‘ .
16 C 16466  STRIP -~ 1ONZ Ve o e et vmngnonsravnnsennsns T
o 17 'C 16485 STRIP - ShOTt « » ajope = v = s « T \
- 18 183- 91 LOCKWASHER ~ 3/16" internal = - -+ s v vt s ensnennnnansssl ¥
19 129- 14 -NUT -5X40NChex «tevvvecrcaesnacarasscnrsanss |0
) 20 195~ 13 WASHER - 3/16" =« « v ¢ o e et v nasatesnevanan eeraavresy
.' - ' '//
e N . ,/

- 1 .
. v -
L3 &
. k/"\_
* .
J‘, ‘\ \ . B
[ T SR 4 -
- s
K] 2
e v
F‘ .
- #
‘
W
B
% t
.
=R
» k]
- ~”
. +
- -
A e L - .
W ~ f
H 4 i
# i
'
.
Bl N 1‘ -
N )
[ .

. . ' - Printed in US.A. SR

- . W . . '

June 1981 '




[P

BELTS PULLEYS AND IDLERS (1 17]

CASE MODEL 107 AND 117 COMPACT TRACTORS .

{usa S/N 9646801 and after) . *
REF. PART NO. DESCRIPTION REQ'D
- 1 C 15511 PULLEY - trangmission - * - - - -~ Trerrresrecaaaiee g
2 C 17412 BELT d.I'lVe ------- nn—.---l------qununpoc.-ln----- 1 R
. 3 C 16739 PULLEY-Idl&I‘,ﬂat"""'""""""""'f""'"1
T4 113- 219 BOLT-3/8"X2"NC1‘1€K"‘""""""""""""41 R
5 C 17164 'KEEPER-belt"""""“"""""',"""ﬂ"""‘ 2
6‘ 195__ 104" WASHE’R'_S/BH---nll,Aaoo-u--no--.---‘-—'qn-‘-------6 .
-7 131_ 178 ‘LOCKNUT_s/BnN’ChEX--.-...--.....----.----a.-. 4
8 C. 17213 PULLEY -jdlers--s---r=rrveoreeccncannenhoans | .
- 8 C 17204 BUSHING ~ idler pulley == *=*""ssrrroesseressvacnaacs g ’
10 195-. 525 _ WASHER_3/8'!I.-.----..--- ...... L L “e* 5 i
11 C 13012 PULLEY - idler,flat === s-rerrprrerrmcacsenocuncn.. 1.
12 C 17207 . ARM'-clutchidler""'."."""""""""“""" 1 ,
13 - ¢ - 17203 BEARING - sleeve .* "+ * ¢ o s astaueinmancnes smereree g
.14 ,C . 15178 SPRING-ldler"'""""""'~""'-' ....... R |
15 € 15545 .- BRACKET - spring, idler=* =+ v e covesonnnn. sreenee
16 C 17866 KEEPER - helt -+ » T T T T ve e e 1 .
. 17 113- 102 BOLT -'5/16" x 3/4" NC hex ****tereroreenns rerr e 1
18 C 16752 WASHER—5/16”"""'""""'""""" ------ L | -
19~ 192- 20 LOCKWASHER;ﬁ/lG”“""""""'""":-"""‘ 1
20 129_ 102 NUT-5/16”NChEX'"""""""*'"'.—'""’t" --.-'1 . .
21 C 17214 ‘PULLEY - engine, drrve"""""""““""'-"""'1
22 C 15109 PULLEY - engine, PTO drive********==-~-" S A |
23 - 15156 BRACKET-saddle""""", Tersscrrrrreesearare
24 . T 25070 KEY - 1/4" square x 2" long ==<"--"-"" Terresescenuecs
25 178- - 858 SETSCREW - 5/16" x 3/8" NC sockethead‘_"‘ """ et 2
" BRAKE ASSEMBLY (117}
; ) (use S/N 9646801 and after) )
. REF. PART NO, DESCRIPTION - REQ'D
1 . C 15106 ‘DRUM - BraKe . ., . vcuiasssueososoaannarossoannans 1
2 126- 16 KEY - Woodruif#g...;'............_...........:...1
3 178- 858 SETSCREW-,5/16"x3/8"NChexsocket-..----------_--- 2
“4- C 15127 BAND - brake:assembly . ... ..00veseerncenrennraass 1.
8 113~ 102.- ‘BOLT-5/16"5{3/4"NChex........................ 6
" B- 192- 20 ., LOCKWASHER - R Y O
i 7 . 129- 102 NUT - v5/16_"NChex........‘..(;...'. ..... e e messnaas D .
| 8. C 16883 ROD - brake®, . . .. A
| 9 L 32763 .SPRING - DF2Ke TEMWUITL o v v 5 e s v e venememmnsannnsnnens 1
| 10 132- 26 PIN - GOHer 3/32" % 3/4" . - o o oo s semaeameaeen s ceea 1 ;
117 131- 176 LOGKNUT—s/IB”NC“h%J T e | ‘;
- 12 C 16885  SPRINGZ brake , . ... 5. ceeeenessaneannsoaionnsad ] |
13. C 1721} PEDAL ASSEMBLY - brake-.............—....‘,......... 1°
14 C - 15156 - BRACKET - 82ddle...veveiuvnonnanannancannnaase 2 |
15 138~ 9 PIN-TOll ¢ . iivsesenonnasmanancanshbesssneannas 1 : |
16 C 17410 LOCK - clutch and brake . ........ A cereweipaa 1 |
. 17 C 15637 ° LATCH -Brake . ... oeqeetoeeevennnnnn. B N |
18  131- 176 LOCKNUT—5/16”NChex_.....’ ..... S |
19 C 15643 LEVER - brakelatch .....0...ccveancmsscanandeanasl
20 - C 15644 KNOB - brake latch ,.......... ceieaner e aasseses 1
21 132- 26 PIN-cotter 3/32" %374V, L. ... O -
22. 195- 518 WASHER—1/4“...\.............._...........‘.....2
23 195- 521 WASHER = 5/167, . . . e e eaeie e sis e d s 2 X
28 ¢ 15498 . 'PAD-footrestRHshort I T I O T "
256 C 15499 PAD - footrest Lo H. Jonig. . ..o iuvevinecnnsonnannnne 1
26 195- 541,  WASHER = 5/8" |, ... ... .cceceenbimrecnnsanntes & o0
27 132~ 48, PIN - cotter 1/8" K 1", ... iesereavenaconronenneens 2 :

Brinted in U.S.A.

i

June 11981



. . . . . L. - ! . -. ) ' : ) ' ! * . ' f R _— - : o a .
) | ‘ o .' : . - ' T .~ CASE MODEL 107 AND 117 COMPACT TRACTORS .35 o
: . o . I S S : . BRAKE ASSEMBLY (107) : ;
ST T ' < o ' T : S S Y tuse before S/N 9646801) ¢ : ~
: : o ' S ‘ - REF. PARTNO. = . _ DESCRIPTION REQ'D
. : T I . ; SR _ ' A | C 15108 DRUM - Brake o« -« s «ss+. i et e aeiaia e Bt
. . . . . . ., - . ) . - . . . ) ) . 2 1'26_ 16 KEY-_‘N'Qodruff#g cerere ......-.-......-'-...-...1
o S o Lo - ‘ . : . " -3 83- 46 SCREW - set 1/4"" x 3/8" sockethead s v sesseninecanans d -
' : , ) . P . ¢ ‘ . . - 4 C 15321 BAND - brake assembly - -« « « » - I R P S |
; ' e T g - : . : s C 5  113-7 102- BOLT - 5/16" x 3/4" NC hexX, ZP «%eervsunvanacannseslDd
. ' - ' C g o o . . . . 6 192- 20 . LOCGKWASHER - 5/16" ZP « o« vt e n e enrennnodaunnnnasll
o ‘ S . o ' ' 7 129- 102 NUT = 5/16" NC hex, ZPer v v v v srosnoaninnnssonnsaes?
T _ . . : : o . S , 8 € 15130 BRACKET - reinforcement « « « so e v e e s oeannsoneeeal
L ‘ . L _ : : oL ... 9 C 15636 ROD - braKe, Fear- o+« « s ee tesnesnrossnnnnsnnnnnes]
; ) T | . e L ‘ . 10 132- 48 PIN-cotterl/a'lx3/4”-,.-----------‘--_------------4
N . : , 5 < e . 11 195- 521 WASHER - 5/16" ZP Ve e eeasinersvetanarsnrsinnnnsl L
L ) - . . i . 12 C 15312 ROD-br‘ake,frOnt....-.--.-----.----......--,.-..1
‘ _— ) . : : ' \ L@ .o . Co : 13 C 15173 " PEDAL - brake j 1 -
: S S S . G = o : 14 C 15156 BRACKET - saddle « -+« vvveeennennanenn e dn g ,
. . : B . N . - ‘ 15. 138= 92 +  PIN-roll 3/16" X3/4" - «r e eneemarednnmenaannasoned
: . ‘ e : : LN s ’ , 16- .C, "15637 - BRACKET - brake Iock = «-Z«s«=. AR REECEERES!
: ) - R - N O N ‘ . V) 5L31- 176 'NUT - lock 5/16" NC hex, ZP « + « » » chemen I
' : - <. . : 18 'C 15638 = LEVER-brakelock «eeess:nns R R | :
) : . ' - | ) . o . 19 C 15644 ’ KNOB - hrake 1ever - «s s s ssasnu. o et st i I
, ' ) NN - . - ) . 20 132- 26 PIN - cotter 3/32" x 3/4" ZP g au v vn-. RIS NI
' . o . ) _ . =4 . , 21 195- 518 - WASHER - 1/4" BB oo evseenne oot iiiunaiay
’ o ' N : , ) . ' ' . . 22 ¢ 15314 * ROD - brake pivob aSsembly « « s o s e e e mmnessnvrannneasa]
‘ : " -, ' Sl . _ . 23 C 15319 "ARM - idler pulldy .+ = s v s veearnannannann. R 1
, _ . : @ ] : N B . 24 C 13012 PULLEY - 1dler - - ¢ i v e s e e e s enennns et e re e T
. ' . : ) . . ‘ . . : . 25  C.- 15G554 . ARM - idlET » s e e e ianucnneen TR vesaenena]
' \ : . - ) . S . o .o, - 28 132- 26 PIN - cotter 3/32" x 3/4" "~ + ~- - - - cr e creaneaan 2
, _ & ‘ o ¥ , 27 '113- 219 BOLT - 3/8" x %" NC hex, ZP »+++«saosonn- I IR 1
C . ' . . . y . o) - . : ‘23 . 185- 104 WASHER = 3;B" ZP v« s adu et v v e LAY SCICIIICINNS B
: S ' - 29 192- 21 LOCKWASHER ~ 3/8" ZP'+ v s v e Jensonioinnn. ceeneeen ]
AV , - L : - LT , . o ) 30 129- 103 NUT - 3/8" NC hex ZB +*+ «« .« IR P I R 1.
o N . ' - - ; . . 31 € 15324 BRACKET -+transaxlg pulley -« -« + » + ceeea P ] e
: ' B _ . , e - _ T 32 113- . 103 ‘BOLT -, 5/16" x 1" NC hex, ZP s eevurrurios’s Ceeaeaad 4 e
: ) . ' . ' ; ' .'-@__ ' , 33 C 15310 . . PULLEY - transaxle driven e o eeooacc.qa. I RIS |
L = @ . : o 34 C 15551 BEARING -meedle« « v vt v inanninnnnannnnn sieaeaan 2
‘ & 2 s ) . . ) . : . 35 A 30881 WASHER © Spager « « s wvetvionaonsoasnnnans seseeesB
k ) ‘ : A B 36" A 33531 .RING - retaining .~ .. ... A e
, 3 YO RS v : / L= 37 G, 15178 ©  SPRING - fdleF ATM - « + « e v v ninsasasmnns i nennsios]
' _ By NS ‘ .38 ¥B 15545 BRACKET - idler spring_ « ... . Craeeean S ceenean
' Lo ’ . 2 ] © 39 C 15498 PAD - foot rest R.H. e et e et et e e s aas el .
. ’ . ' AT 1% 40 C 15499 = PAD - fOOt TSt L/H. « ein v« v v v v s a0 s e nsennsnneennn "
. ' ' . o g . C 41 195- 54% " WASHER - 5/8" ZP - v v v e n m et e e u s S R
: o ) E o . . T . Lt . ", 42 132-. 48 . . PIN- cotfer1/8” x I Ve vennnn. O P :
a . ) ' ) 'I ~ . ’-; v . ) : ‘ - .‘_I__V N N . . r ‘ . i ak: :
’ : - , o : : , ) ' Printed in U.S.A - June 1981
' - . A - . Lt ‘ P R y .’ - -
. . v ‘ C T .- » ' . ’ ’ s . ' . i 3 ~ v b , 3
R S T .




R
o1
C 2

3

4
" 5h

6

-1

L a

: .9
Lo11

12

13
14

17

-

T 192- _
“129- - 102

15.° C .

16\ 138~

pe

- 128~

132-

EF. PART NO,
C

15106
126— 16
178- - 858
C

113~ 102
20

C

C.

L
132-
195~
131-
C

18958
32763

521

176
15173
15156

92
1563%
131- . 176

C ™.15638

C 15644
132- " 2%
195-
C 17072
c 170M
C' 17164
C ' 23535
113- . 219
195
192« 21

103
15324

103
15310
15551
30881
33531

o)
113-

15499
541
48

195-

15321°

15312~

26

518

525

. 15178
15498

[N

-

B

CASE MODEL 107 AND 117 COMPACT TRACTORS

CLUTCH AND BRAKE ASSEMBLY (107)

{use $/N 9646801 and after}

DESCRIPTION .
DRUM - brake ;

L I R L T I N I S O S Y

KEY -~ WODAIUSf #9 s s s e wa v assvasnns

.SETSCREW - 5/16% x 3/8'" NC socket head

BAND « DIAKE s » v o« s s o a s s rosesacs

- BOLT - 5/_16‘: X 3/4" NC hex .
LOCKWASHER - 5/16" «....
NUT - 5/16" NC hex +4 ..

+ ROD - brake, rears-s+sees».
ROD - brake, front < -++«..0i
SPRING - brake returnes s+« ...
PIN - cotter 3/32" x3/4" + ++ ..
WASHER - 5/16" e o« o s s s eass
LOCKNUT = 5/16" NC hex « s«
.PEDAL ASSEMBLY - brake .«
BRACKET - saddle « « -« «+ -+
 PIN - roll 3/16" x 3/4" «+savs
LATCH - brake« e sseennsn

., LOCKNUT - 5/16" NC hex =« « - -
LEVER - brake latch v+« s e s s«

" KNOB - brake latch « v oo ¢'s s s
PIN - cotter 3/32" x 3/4" «+ ...
WASHER - 1/4"e s v oo vanenss

" CROSS ,SHPII'LT - clutch and brake
ARM - clutch idlere« e veavve.

" KEEPER - belt s s ¢ v e vmvasss
PULLEY - clutch idler s« s« s+
BOLT - 3/8" x 2" NC hex » + « »
WASHER - 3/B8™c o anvnnenan
LOCKWASHER - 3/8" + o sce s s
NUT - 3/8" NChexX seossseas
BRACKET -'pulley «+ecuv-s.
‘BOLT - 5/16" x1" NC hex + .+«

. PULLEY - transaxle drive - ...
BEARING -needle « « ¢ v v e s ae s

. WASHER -~ Spacer « s co s v v v s
RING - retaining « « « « = o 50,
SPRING ~ cluich «voaauea...
PAD - foot rest R, H., short ...
PAD - foot rest L, H., long + '« »
,WASHER - 5/8"+ s s e vveveens

PIN - cotter 1/8" x 1" + v oo vs’

LI R )

L I
e s
- e s
“ees
.-...
.
“ e
« 8 a s
e e
v e
-
e o
A
*ie b o
“e s
* & = 9
,
‘e
e e
2 e
v ee s
.
. e ens
a»r & 9
a*s a &
* 8 =,
.-'.‘
cean
s e
e e e
-
“eaw
- e ®
.
cw e
P
a & & &
veen

.
t'-nin.--_,u'-o

E ¢ F 2 & & 3 W
L N T N T T T R ]

L
' s 8 & s = »

.

-
¥ o Ta 8 W @ g W = ® & ® @ W € % .2 € 3 =3 = 4 =

[ I T R D 2 R I T |

« B & & & B = &% B4 4 8

@ & ¥ » »x = & & & &

»

N I T

Te » s

¢ -8 ® 8 a4 @ » e %

B & 8 8 4 & & ®_" ¥ w 4 ¥ T B * B 3 3 & 8 € w ®

L N

s » s o w &

.
L I T O I e ]

+ u

I L R T T |

U T R S N |
L L I I e N L ]

= s ® &

REQD’

.
—

.
[\=]

—

DO DN Rkt b G DD 0 s b Ol e e B e e D DD b b e e B0 KD GO GO

wee vl
cees 10
-e.- 13
ces. 13
eeaa

Cr



=

- ¥

' CASE'I\{‘IODEL 107 AND 117 COMPACT TRACTORS 39
-~ HYDRAULIC TRANSMISSION AND CONTROLS (117) f
- - “ . 1 3 L N . \ ) . _ . ‘ ..
REF. PART NO.. . - . DESCRIPTION . . = o REQ'D .
1 C ,15332 - [ TRANSMISSION - hydraulic (ifrcludes items 2,.3, 4, and 55 « .+« 1
. 2+ C- 15546 "~ GEAR - drive. ... P RS | )
3 C 15584 - SPACER ...... v e P A1
4 C ~ 15585 RING-retai-ning-.‘.'........-..........’....u....../....1‘
5 126- 108 KEY - Woodruff #3. v ¢ s e v oo vnnnnnivcnsrsnensaonneneesd
6 C 15511 . PULLEY - transSmisSsIon '« c s i e e v v eaoonnensessanseanl
7 195- 2012 WASHER - 5/16" plain o e v o v v avneameyamandetaninaal
8 192- 19 LOCKWASHER - 1/4" v vt e o vaaannncnnn. B | )
9 113- . 2 - BOLT - 1/4” x 6/8" NC hex, ZP ... .. vy . %u..s SR
10 C 15155 FAN - transmiSSions « c v v s v v s avseonsisnsansnns ee e B )
11 113-° 241 BOLT ~*3/8" %X 3" NCHeX, ZP ..t v e v e iennannnnan el i -
12 192- 21 LOCKWASHER = 3/8" ZP v v v e v Ve et o e e m s nnaonemnnn . 6
13 C . 15534 GASKET - tranSmiSsSion « v c o v i te v e v e nosenescnnnnns .1
14 C 15253 TANK - SUrge. . ... . T 1
15 C 15549 CAP ~£2NK 4 v o s s s vt s s s se ol maen et e binnesiennnnaa .1
16 C 15256 HOSE - tank to transmission « « « v c v v s s s v s s P S
17 214- 251 "CLAMP ~ 1088 v v v evovosmncecoanenanas B 2
18 C 15550 PLATE - mounting v v vivesoneoimnsnn B L
19 113- 102 BOLT - 5/16" X 3/4" NC hex, ZP. oo e .. PP
20 192- 20 'LOCKWASHER - 5/16" ZP +4vvvuunan R Y ceel
21 - 129- 102 U NUT™- 5/16" NC hex, ZPe e v v v s v o s i it a e ees 1
22 C 15597 SCREEN v« v coa v v n o nn e e TR |
23 138- 51 . PIN-rolll1/8"x3/8" ..:i...... T 1
24 C 14900 - SCREW - #10x 3/8" 5elftap . . v v v v v.. e e e e, 4
289 C 15122 . ROD - speed control . ..... e e e B 1',I -
26 A 37247 KNOB - speed control . ... ..cneeeenennss I IR I
27 C 15533 SPRING ¢ e psemuvannsiasennnn e A ~
28 C. 12093 BUSHING - flip 1oCK s « « v o s 0w v s PR SRR T ‘
29 C, 15536 CABLE - speed control ... ...l uan R D
30 - 129- 162 . NUT - 5/16" NF hex, jam o co e onnennnn. f et e . &
31 C 15535 " WIRE - speed control cable. . oo oo . e veasl
32, C 15124 - BRACKET - hydraulic control < « « v o v oo .. rees i ieap el
33 C 15420 LEVER - speed control « v seensaeceensonassannesasal -
.34 C 15537 CSWIVEL - Wil o v v v sovsnovganssonsoaennassnnnaal
- 35 C 15538 . WASHER ~ SWIVEL o e e v 2 s s 10 s a s e aasonaosososmannsasnas 2
36 '169- 133 SCREW - #8 x 3/8" " fillister head « + o ¢e e e s v a s e s n e es 2
37 C 15126 PANEL - friction o v venveineswdcomenrasrassnvsanasl
38  113- 206 BOLT -~ 3/8" x3/4"NChex, ZP ..vceuinrrvnartaidoninal |
39 185- 525 LOCKWASHER - 3/8" ZP ..... R |
40 129- - 103 NUT - 3/8" NC heX,ZP s e vvennnrmannanncanasannasss 2 .
41 83- 81 . SCREW - set 1/4" x 3/8" NC, socketHéad . ... ... . 25w 2
k . - . ~ T
i ‘ -
E' r
i' ]
4
» 9
Printed in U.S.A.. R , -June 1981.



40 . S g ‘ ' _ ' ' o Co e .f“,cAszmo_bsl.' 107Aun'ﬂz-compncrT‘nAcTons? e
T ! . o ’ _ : . . . : '

[
. ) - L ' ' ) .- .
-t * T HYD&AUUC TRANSMISSlON AND CONTROLS (117) ) . e
' . ' . (usa-SlN,9646501 andaﬁer) . . LT Do
. i . [' REF,. ' DESCRIPTION LN . - REQD ‘!- .
. g ; — , fr NSS . "TRANSMISSION - hydrauln: (early productlon) order items o ’
. @ g L - 40,41, 92 And%43. L el e e e \ 1 -
e 2 C 15546 - GEAR - drive R
M%, 3. C 18584 SPACER « e vue s {eennvnnnmmmannnsneninsscaaansal
\‘:j -4 C 16585 RING-Iref.aining.'..:........,..,....,‘.-‘...,......'....;1 ,
‘ N ) 5 126- 109 . KEY - Woodruff #3 %« + i eivvsneneerannannnsgnsanes 3° ;
R 'HI" 6- ¢ 1'55112\ . PULLEY-tI}aénsmlsswn.:......;.........../,.a...,..‘; L
4 D) S 195- 20127 0 WASHER = 174" +unen el vuveunneinnssnnsonnnnnaal 1
- o @ oty 8 0 I82- 19 LOCKWASHER -1/4™ -.v.euvoanrnnetetiinvensonnn .
- ‘ AL ® T TR 9 T 1183- 2 7. BOLT - 1/4" X 5/8 NCHEX «vvvoennionsfonnenonsoensl "
@ ilﬁ -, 10 C°-15155 % _FAN - transmission S | *:
, : o 11 113- 241 - BOLT--3/8" X3 NCheX.ve:niveswsuretnoaioonnionn d | T
' D S . ©o12 920 21 ' LOCKWASHER - 3/8" + v 0v it iiiednnssoansnnaneannana 5 Tl
‘;“%’-w - 13-—-138- 51 - PIN‘“roll'l/8" 2 3/8" ot i ettt e it i i e R | %
. .y 14 - C 15534 GASKET - transmiSsion . oasveeoseonnnseeennssnaiona 10 50 a8
. o L LB A 62549 SEAL = "O" ring, transmission -+ -+ .« ei i e esnl . Y-
N W6 C 15253 - TAM{—gmrge {early productmn) s 23.’
| £y 13 C 15549 CAP - tAK = v v e v vs emas s enescrnnnreenen R
s . . 18 C 17408 "HOSE - transmission fo tank {early procluctmn): A T
- ! . 19 214- 251 * CLAMP - hose {eaTly production) . ... .. TREEE e es, 2 . .
' i " 20 C 15550 . PLATE - mounting, tank (early production)’. .'v v v vueea™u. 1.
' 21 113- 102‘ .. BOLT - 5/16" x 3/4" NC hex (early production)e’s » » « s v« e o= -2 1 - .
\ . 22 foza ','LOCKWASHER- 5/18"(early production}s « v v o e vvvwan s o 1
: 23 128- 102 - NUT - 5/16" NC hex (early production) « « so e s en b e e i aa a1
- , 24 C 15597 . SCREEN vt evvttrnnnnnnnnannnees PN A
. . 25 "C 14900- ° SCREW - #10 x 3/8" NC hex self- AAPPINE e s v s ia v an et 4
LSV 26 178- 858 SETSCREW - 5/16" X 3/8" NCu'uussseonnarenasasesnnas 2. -
- 27 C 19624 . LEVER - speed control . v.’e oo en ... S LI I ) o :
h 28 A 37247 'KNOB-speedcontrol.........}......................1' ' -
§ 20° C 12093 BUSHING - flip 106K % +%ee s vie v s vraocnesanns P N R ,
’ 30 C ' 11942 SPRING -, CONrol 1eVer o ue s iceaanonas 1 ,
31 131~ 165 '  LOCKNUT “1/2"NCHEX e susevineenernmncannoainenal -F
l 32 C . -17234 ,LEVER—caIr'lcontrol...................:.-......._.1 . ‘
¢ . 33 195- 521 - ‘WASHER - 5/16" ....3
: -34- 132- 26 PIN-cotter3/32”x3/4” O
. ‘ " 35 C -17229  , 'LEVER - {ransimiSsion cORtIOl v s e s s s s v s e'e'ennsvamoens 1
. 36 129-. 103 NUT—3/8"NChe:x........."....;.*.‘..........'......-1_ *,
I | | C "-23514 - BUSHING-cam............'.‘..D...........;...'.,..-1’
: S 38 - C 17231 GUIDE-neutral......................,.'.-.‘........."1‘ .
390 181- 178, LOCKNUT = 3/8" NC BeX.s ire v v v v vevmnin enneamneoe e 2, . o
.40 C 18207- - TRANSMISSION - hydrauhc (late productlon} ! 3 '
L _ : includes-items 2, 3,4 and 5 ss - - < . - SRR
. 41" 214- 4 CLAMP - hose (late productmn) C e -“-é- R R RTINS W
‘42 C 4 18209 TANK-surge(1ateproduct10n)=......,................1ﬁ
43 .'C" 18210 SEAL - oil tank (tate production) -« qeevsussnenraaninl - ;
:' ’ 44 C 18233 KIT -'inptit shaft and bearing . ..‘,‘. 1 )
, ) 2 , Y . - s
R . , 5 b .
; , : PR

~

-~

Oy

i
-

L
ey
i

Ay ~
l-'(l

' Prmtef1nUSA. o



4 . O ] ’,' . RE
. " . K f‘
_{
S S CASE MODEL 107 AND 117 COMPACT TRACTORS 43
, 1 DIFFERENTIAL AND FINAL DRIVE (117) T
' . » {,:' .- . N . o .

. REF. PART NO, | DESCRIPTION T c REQ'D

_ 1 C 15"?88 PINION S bevele » o o v v e v ovnnonan I ceeai
2 C ‘15808 "GEAR -/bevel » '+t s seerriniaaa e wivee g

3 . C 11173 . 'PIN-d,r"ive-"--- ..... v e s e “.‘...‘_ ....... -1

4 ‘C 11174 . BLOCK"—drive---------7”----------:-:-' ..... ..

, 5 C 15812 CARRIER - differential « « « =+ e« v e I PP e
6 CA581,1/’ CARRIER - differential « = = ¢ e o vmeamsaeesinininiia, g

7 C~ 11172 " GEAR - ring ==+ s aeudnnnan R PR 1

. .87 /6]"15'185' AXLE - L. H, -« -«= ....... “1

. ‘?/ C' 15787 AXL,J/E:R.-’H- . et e e, St
' . 10 F © 19633 BEARING - thrust -« - R LRI 2
11 C 11178 . WASHER - thrust » =+ » « . e n e e e e R

12, C 11222 .  RING - retaining - =<« ceo---- R eerereaeaany

13 113-\ *15 BOLT -1/4" x 2-1/4" NC hex » =+« Ceaaa e, e e r 4

14 92'_,A, 4. _I.'JOCKWASHER-'I/ZI”""',"j,""""""""j"':'_"_4

15 C_. 15813 OUSING - differential « === -+« R SRR IO

16 C 16005 /  BEARING “needle » «»»%ressn S LI R a2

17 - C 180086 ! BEARING - needlé =+ +»++» - - R R R 1

18 C 15814 / COVER - differential housing - - - - R R 1

A ./ BEARING - needle (see'Ref. 16) ===+~ + - 5rveeeeesannn

19 C 18007 , /.  BEARING - needle * -+ +snmnsesn. crTee e Paaee g

20 C 15803 / HOUSING AND BUSHING ASSEMBLY - L. H. - AR T |

21 C 15807 ‘BUSHING =« = = » =« &« W e s e = R I s e e ’ 2

22 ° C 19804 /. HQUSING AND BUSHING ASSEMBLY - R, H, -+ + =+ s+ xnnvno 1

S / BUSHING - (see Ref, 21) + » » « « T e e e e e 9

.23 ¢ .15815/ SHAFT - brake == -cvcvreoosntncnnan. R R 1

24, C 15816 /| . GASKET - housing to cOver + = s =v oo s aran R

25 C 11193 ! GEAR -output + e e s e D R e e e RIS

26 C 11187 GEAR - idler « + == = = = = R I AR S e e s 1

: 27 ©C 15802 SHAFT—-output'--'--'----.------------'-.---------~--‘1
, . 28 C- 15801 SPACER, v oo o s st e aaenunas e e e R
\ ' 29 C 1120 WASHER .................. cae el

30 C 18009 'WASHER--------j»---------;- ....... e e s e e

0831 C 11195 ' SEAL -0ile s e ae v e e s IR IR

o 32 F 53650,  PIN - dowel e« +'sewnnn- AN ceree g

- 33 187- 9os SCREW - 1,4" x'1” NC hex head, self-tapping =« =+ * ===+ Y10

~ . 34 221- 1?13 PLUG - oil filler and drain == +ssseeeteonennasiyes o

35 -C 15134 BOLT - "U" 57168 =« s v s v aes oo e e I

36 . 192-- [ 20 LOCKWASHER - 5/16" ZP » ==+« =0+ I I S

37  128-'7102.  NUT - 5/18" NC hex, ZP - - - - e e e -4

T ' . . o Printed in U.S.A. . ‘ A ' . . ‘ - June 1981




h

@,

»

<=

. REF, PART NO,

NSS
A 32181
35012
138- .98
C ' 15780
C "11163
C 15512
C. 15782
C ' 11166
211~ 5
C 11167
C 15783
. 15784
15785
15786
15787
11178

€5 DI D3 00 B B D [0 9 DO B b= 1 b=t b bt b b i (0 GO =T O O i GO DO
COO-T1ONRWNHOOE-IDARWN RO )

C
C
cC

. C
C
113

192--

C
C
C
C
C
C
A

. C
C.

C
C

" C

C
C
c
C
C
C

fC-

C

C.

15
19

11172°

11173
11174
15788
15789.
15790
27287
111187

'15751 ,

11181
15793
15794
11184
11185
15795
" 15798
15797
15798
15799
15800
11191

CASE MODEL 107 AND 117 COMPACT TRACTORS
TRANSMISSION AND FINAL DRIVE (107) -

DESCRIPTION

‘ . REQ'D
LEVER'AND HOUSING ASSEMBLY .\, .0, i ernunnnnt,n. 1
.RING,-_retaining.............'.................1>
RING - QUAG .4 vt v e e s desesron s 0
B L) N
HOUSING - 8hift lever, . ...\ useeeenennonenntnnnnn.. 1
KEEPER-shiftlever.................-......'(...1
LEVER - shift . ... .. .i0iiuevnrapennemnnnnnnton. 1
'ROD ASSEMBLY - shift (includes items 9, 10, 11, 12 and 56) _ . . 1
SPRH“E..............,....;............;.....; 2
BALL ~ steel Lttt ittt n e, 2
FORK - shifter S et e s e meesaec et stanaeneneeas 2
ROD - shifter. , .. ......... Cerieses i feaaaaieseaa. 1
ROD ASSEMBLY - shift (includes items 9, 10, 11, 14 and 56) .. 1 -
ROD - shifter .. ... ... ... iiineeenncennninnnnnd
e O |
AXLE ~ R H i ittt rrtneerm a1
CWASHER - thrust . . i i it i e et B
BOLT - 1/4" X 2-1/4"NCheX .. ... 0. veenneuennnens.. 4
LOCKWASHERr1/4"'...'..........-.........-.......4
GEAR -ring ., ... . . i it iieinoninnnnsnnnnnnann 1
PIN - drIVe | L i i it ittt ae e
BLOCK - drive, o i ittty inenennnmereenonsonnnnnn. 2
r PINION - bevel, ., ., , .., . 0.0 uiveeninennn.. ceerenes 2
-/ PINION AND BUSHING ASSEMBLY - idler .. ............. 1
'SHAFTANDBEARINGASSEMBLY-Shifter....,......;.... 1.
CBEARING | it e e e
GEAR - ddler [ ' ... . it
SHAFT - 1dler | ., .. ... irrunnnnnnnenrnneninnenno 1
- STOP - Shifter & . iutsciee s anersonnnsennennnl
GASKET - housing t0 COVEr |, .., . ..'eeunewsroenorenns 1
JQGASKET‘—shﬂileverhoush@ S T
TGEAR - shIfHINE |, L, L.t ena e enneaas 1
- GEAR - Shifting |, . ... .ttt et nerannnnnnnanes If
GEAR - spur 26T |, ..t riiivennsenccmanananaal
SPACER , .+ . ... .. D |
GEAR .- spur 22T .. ... A |
SPACER ,, ... ...... T |
GEAR - spur 18T ... ... ivesuuucann. P |
SHAFT-input..........._......-..._..............1l
GEAR - spur, input shaft _ | ... ..., .. hsueenenaninss 11°

June 1981, *



¢

' ] % @.

o . JunelQBII

CASE MODEL 107 AND 117 CGMPACT TRACTORS -
TRANSMISSION AND FINAL DRIVE (CONT) (107} -
.. ~ . . EREE - '
REF, PART NQ, \.' * DESCRIPTION _ S - RER"
41. C 11205 WASHER - 0vounns S
42 ¢ 15801 SPACER| + -2« v rrveasasascsocnsgessannnns s e
43 T C 11193 GEAR - output = - - - = « - P
44 € 15BO2 PINION -\output « - « «« - B T .
45 C 11195 SEAL - 01l ¢+ s« v'e s es s anmaonesenan R I )
46 C 15803 HOUSING \AND BUSHING ASSEMBLY - L. H. (includes item 52)+ -
47 C» 15804 HOUSING AND BUSHING'ASSEMBLY - R. H. (includes item 52)- »
48 C 15805 COVER ASSEMBLY - (includes itemns 58 and 59) ¢ v e e v v e v o
49 C 15806 HOUSING ASSEMBLY - (includes items 58 and 58) ««aauavonn
50 ' 83- 412 SCREW - 1/4" x 3/4" socket head « v osve-v-v.n ce s e e
51 F. 53650 PIN ~dowel « s+ nsomtvecannacansn s s eraennase O
8Z C .15807 BUSHING ¢+ « « e+ s ecrevecaananassaantnanansens P s
. B3 221. 1013 PLUG - pipe, filler and drain « s s e s s s s s e ma e s oaairness
54 ..C. 15808. GEAR -Devel v v s e v st rsaessensaneneana. s e e
.55 C 11222 RING - Tetainilg « » e s o vvoness’sbonnoonsanencsonaves
56 A " 11538 . RING - retalning « « t =« e s cnn v s iosaeonrasrafaionasns
57 C 16008 BEARING : « = e e v rqgornsaeessensoneonseannnan
58 C 16005 BEARING. . - - - - [ A
58 A 14858 " BEARING. ¢« s e e e cv s anas S h e s as s rar s e s s aasana
60 C 10450 ' SEAL -0il.ecercuesnns e
61 C 15809 SHAFT - reverse idler «secveesann. e e s e e e e e
62 C. 15810 SPACER .- reverse idler - ...... e et e e i
‘63, C 11211 IDLER - YEVEISE s oo s avcunsnnns e aiana e
64 F . 19633 .  BEARING - thrusSt + o =« = « = « « L P
65 C 1b811 " CARRIER - differential « « e ec v vaa .. R R
68 C 15812 CARRIER - differential ... S
67 C 15618 KNOB - shift I6VEr 4 v e s s s s s st raasstitsasssaaassens
68 C 15134 BOLT « ['U" 5/16" v soeeenesnsssasssaasssssonsses
69 192- 20 LOCKWASHER - 5/16" ZP « v v cav v R R .
70 129- 102 ‘NUT—-E/lB‘ﬁNC?ex,ZP ns e s e e s et ey PR
L. v I ‘
5 ,




o
w
o

*
.

. ) REF PART NO.
1 C 17037

1 C .15136

5 2 ¢ 15083
R 3 C 15086
4 C - 10822

Y5 A 70280

6 . C -15272

, 7 .-113- 208

) B - 192- 21

: a9 195- 104

10 € 17035

11 -132= 46

. .12 C. 15143~
: - 13 . ¢, 15140 -

- : 14° C_ 15141

' oo 715 192- 21

. 187 129-. {03

. = .17 138~ T 92

- . . 18 C, 15147
. ' - 18 C 1848
519" C: 17313 .

19 . C, 18062

19 C 15207

20 132-- .48

21 C 15527

<22 175- 415

i L 23 192-. 20
kY ' 24 ° 120- 102 .

e . - 25. C 15552

I . 26 C 15252

27 t13-°"1102

e 28 195- 521

29 - 192- 20

B 30 120~ 102
- 81 113 138

32 131- 176

.1 € 17414 .

1 C 15164

.2 C 15159

"3 C 15157

: 4 C 15156

5 113- 102

- 6 192- 20

7 129- 102 °

8 138- 92
g C 15564 -.

10  138- 2054

g 11 . 195- 521.

Printed in U.S.A.

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY IMPLEMENT LIFT

DESCRIPTION . . s

* HOUSING -, PTO (use $/N 9646801 and after) « « -
HOUSING - PTQ (use before S/N 9646801)
PULLEY - PTO bottorn .-

PULLEY. ASSEMBLY PTO top seraaaaan

WASHER - plain « « »  «
_BEA’RING PTG« « v
WASHER - belle + o 4 o n s

BOLT - 3/8" x 3/4" NC héx, ZP « +« « « - ...

. 'LOCKWASHER - 3/8" ZP -
. WASHER - 3/8" plaif, ZP + - emvevnnnn. e
" PIN - pivot ..‘:'-...........'.H:. :

SLEEVE ««.uu-un-
_8PRING
"WASHER - 3/8" plam. Cheneeae
_ NUT - jam 3/8" NC hex
PIN - rdll.3/16" x 3/4"

LS A )

L LR ) "

',vPIN-CDtterl/B”x3/4,----------- “.e.
ROD belt ad]ust frﬂﬂt R Y -F- + s e m - .

--ooo-.o---..----.------n !

------- * e 25 4 n o0

a
------ # & s.e = u = 9 m

ROD - PTO rear (used prior to $/N 9654460 -

" ROD ~ PTO, rear (used S/N 9654460 and after).
LEVER - engaging (used S/N 9646801 to S/N 9654460). . .
LEVER - engaging (used S/N 9654460 and after) .
LEVER engaging (use before S/N 9646801}
"FIN - cotter 1/B" x 3/4"- " .

------

SPACER « st v s st uannmeneean et
SCREW - 5/16" x 1" truss head, ZPrvoven-

LOCKWASHER - 5/16"
NUT - 5/16" NC hex, ZP - -
BELT - PTO ..%.-..

‘KEEPER - belt .

"BOLT - 5/16" x 3/4" NC hex c e

WASHER - 5/16"

ZPevendnnns

- w onom
L
« a a =

LOCKWASHER - 5/16" «-vcvcosaaaaan .

NUT -~ 5/18" NC hex

BOLT - 5/16™ x 3-1/2” (early productlon)
NUT -lock 5/16" (early pmductmn)- e .

~} -
IMPLEMENT, 'LIFT
LEVER - implement Lift (117). ... ..............
LEVER - implement lift (107} » ¢« o o s v 0 a0 v
ROD-push - «scoueenressanedsees
BUTTON - thumb . .. .- s e e et s e s
BRACKET - saddle - .. ... Ch et
BOLT -.5/16" x 3/4" NC hex /> S
LQCKWASHER - 5/16" ZP ¢« « = o v se e v e ns .

NUT =" 5/16" NC hex, ZP '~ =+ v e v asanvans

* PIN = roll 3/16" % 3/4" «vuvenonns
* SPRING :

PIN - spirol 5/16" x 1-3/4" .
"WASHER'-.5/16" plain vs « - »

L T A N T T I R R I

CASE MODEL 107 AND 117 CDMPAGT TRACTORS

-----

2 2 2 4 8 s s e v

e

....................

June 1981

P R T ST S T B o R S
e

-
'
'

.
o IO B2 DO DO B R s e
T

-~

r

el

Pt




- . -
50 - :
4
vl
f
-
. -
v
] .,
'
' f
i
) *
¢
. .,
.\ N
" ]
f - o -
¥
-
‘ S .
¥
L}
'
—
. 3 -,
v
\
M '
1
; L)
-
Y
hl -
" ,
- _‘( i - ,
:
i .
o \
A
. LT
L -
. v
el kS
-

REF. PART NO

"1 C 15884

2. C 15906

3 T -15807
4 C 159087

- 5 C 15909
6§ C 16053

) 7 . C 16054
8 C 15910

2 9 " 128- .5
' 10 C 15911
11 129- 15

12 C 15912

13 C 15913

' 14 C 15914
15 C 15915

16 C - 15916

17 C 15917

18 C 15918

19 C 15919

0 C 15920

T C 15921

22 C. 15922

173- 244

24 © C 15927

. -25  193- 508
A 26 C 16042

A

ol

"

CASE MODEL 107 AND 117 COPrdPACT TRACTORS'
BREAKER CONTACTS, MAGNETO AND ALTERNATOR

. DESCRIPTION
‘MAGNETO AND ALTERNATOR. .
SPRING ~ dust COVET + s o v os u o o
COVER - breaker box dust .. . . -
CAM - breaker ..o osesosas
BREAKER ASSEMELY - contact .
SCREW ¢ o s v s et v nanan P

“WASHER e o ¢ « o o s v v anernnnnnnnns
TAB - terminal .’ v v v e it e n s e e e s e r e sa e
NUT ¢ ot oo vosnanshosoosontnmseanaannnennnss
FELT - CAm WIPEL « + ¢ o s v cd s suapasnancifnenenens, .
SCREW v v s p'e s teavonussaesnseninmnmnnnens Ceeeee
CONDENSER « - o v o nvevcnecnsnss
COIL ASSEMBLY - magneto (includes items 12, 14 and 18) « .. o
'SPRING - coil wedge = = -« = - o - - - - et e e e e
STATOR PLATE ASSEMBLY « v cneeeensnnooncesannnnnsn
CORE AND PLATE -« - - - - s b s e e e
GENERATOR COILS AND LEADS - v« .. et
WIRE -lead “sevenceerranans e e e e s e s
SLEEVE - inSulation s « « s e v v e e v v vunnnn e
SHIEID - €Ofl ¢« v e v v e emzeenennan et
CLIP - coilfastening + .+« s s v e eincnnmrncaannsnnn s
CLIP - ground + « « . » B N T
SCREW tsvsssussnnscscsnsansionns e et ee e
GASKET - dust cOVEr «vsevmv e vnnnnana. .
SCREW - 174" x 3/4" . NC hex, SEmS . coorassen. e e
* SCREW - 1/4" x1-1/8" NC heX, SEIMS « « » e v s s s sonnoeans -
_ ' €
b
B
© : June 1981

51
REQ'



a

- P by b

5,

,

Co-(0)—emm— (04

I

Gow
Dhb

O®

'a

NG

/

AT

_ REF, PART NO.

ao=oa0aaann

Q)

C
C
c'
C.
o
C

. NS85

N55
" NSS
NSS§
NSS
NSS
NS5
NS5

NSS ~

INSS
c

28 C 16066

. *Printed in U,S,A,

w
»I -
E

L

:  DESCRIPTION

STARTER - engine 12 volt .« . .,

. CAP ASSEMBLY - end (includeé bearing) .
WASHER - spacer (.024) . . -
WASHER - spacer (,008) ...

) ARMATURE .. rr oo venn

. HOUSING ~ starter .. ... ..
WASHER - insulating . .

WASHER - plain «-....

LOCKWASHER ... ...,

o . NUT v ererennns
WASHER - spacer ....

- BOLT -thru - . v v v v
BUSHING - 1insulating . . .
BRUSH AND SPRING KIT'.
SPRING - brush « v « v s o

CAP ASSEMBLY - commutator end . .
BENDIX ASSEMBLY . . .2 s % ..
' NUT -hex ..... PR

" 8STOP - pinion - .+ .+ v,

. SPRING - anti-drift .. ..
WASHER - pinion. .. ...

'~ 'SLEEVE - anti-drift ..
GEAR - pinion .. ..M.

. SHAFT = sCrew « « « &« . ;
WASHER - thrust .....

CUP - cushion « « ¢« + «

CUSHION - rubber « v v v o v v v m v e e e n e
WASHER - thTust. « e o e o o v n s e
BOLT - terrdlnal R

.7 € 15989 STARTER

« & * & ¥ 8w %

e ae e
c i e =
P,
T
l.‘-‘---‘-
[
P ea e
. " e
vae e
cr e e e
-‘I.I.

v e
..

CASE MODEL 107 AND 117 COMPACT ThACTORS

X,
YRR
- L I

-------

. .
L Y o I o o S O O N P S N NP Ol I A R S



54

D0 000

g

+

2 epm
oM .
-e' - .

%

USED PRIOR TO S/N 9655647 '+ _
B ) . L. ' . o . F T

REF. PART NO. DESCRIPTION - ’ T * REQD

- 1 € 10458 EATTERY 12 vOlt o v v ve v v v e e e PRIPER

., % ¢ 18006 ° HARNESS - Wil'€ o o s veveiunnsnnn. e e I |

3 . ¢ 14553 SOLENOID = SEALE + ¢ v v v et 6 v atmn e s eeme e RS

4 C 15928 PLATE - rectifier mounting . . ... vvvmveeuncnn. TP

5 C 24859 - WIRE - battery to solenoid mounting screw (late productlon) .1

B C 145686 "CABLE ‘battery negative (black 12") ... .. e e SR

i C -~ 15634 WIRE - neutral start switeh » v e o v s v e e it v v st o' a s caenal

8 C. 17114 SWITCH - strip, neutral start ... ... .. S TC A crmeal

9 C 15989 . STARTER - 12 volt (repairs page 53) . .. ... . P '.,1.: !

.- .10-  C 14565 « CABLE - battery positive (fed 10 - 1/2") ., ., e e e R

: -11 C 17746 SWITCH - ignition {used §/N 9655494 ‘and after) ., ., ..... ... . L

11 ° © 17807 N KAT - ignition switch (used prior to S/N 9655494) 7, ... ..., 1
12 ¢ 17807 \ , 'WIRE - ground . e et b 1.

A o) 17763 rKEY-lgmtlon....r..‘ ....... e r e e e PR

« C 17808 - . DECAL - ignition switch (see PAge’ 5Ty L., .. e R O
13 NS3 G SWITCH - ignition (use item 11) ...................... S . 1.

14 C. 12684 KEY -ignition . ... w0 e e 21

15 C. 15539 SWITCH ‘neutral start (117 Edl'[V proc[uctlon) ......................... 1

. -q Al - 4
i ELECTRICAL SYSTEM . .
o USED S/N 9655647 AND AFTER ,
) : ; .

1 -~ C .10458 . BATTERY - 12 volt e e e P .1

‘ 2, C 180068  HARNESS ~wire....... e et e e .

3 C 14553 -SOLENOID - 'Start . v v ievnnsnot e, Pt e e 1

4 C 15923 PLATE - rectifier-mounting , . .\ v i v i v s dvnennnnensn. o1

5 C 24859 WIRE - battery to solenoid mounting sérew , .., ... .. ... ... L1

1B “C” 14566 CABLE - pattery negatwe (black 127 0. et e e 1

7 .223-7 20 FUSE - 20 amyp . e e e R A

8 . .C 17114 SWITCH - strip, neutral - . e |

.9 .G - 15989 -STARTER - 12 volt (fepairs page 53) ..., uuenenn. ..l

© 10  C 14565 "CABLE - battery positive (red 10 - 1/2") ... .~... ... vu.. o1

11 - C 17746 SWITCH - ignition {meludes key) ., ... e a e . 1

' C 17783 KEY - SgRItion eo'vsvvuiiunnineeniinnenanns ie. 1

12 'C 17807 WIRE - ground,. SWItCR « v vwienn. s G r et e e e .. 1

13 C 18203 WIRE - PTO switchtosolenoid . . . ... innn e e ninnn . 1

14 C 18182 SWITCH = Strip, PTO . vivttineinvasennnnnnnannnnn. LA

15 ¢ @8I85’ ' WIRE - switch to switeh | ........... N

8 j k] ™ -

- e ¢ ’
. - ' i
¢ ! * '
- - ) _(:H
~ '-- P - . e
‘ " ‘Printed in U.S.A. - = N ' June 1981
- N ] - ; !

CASE MODEL 107 AND 117 COMPACT TRACTORS - :
ELECTRICAL SYSTEM

PR Y




REF. PART NO.
C 14080

_ CASE-MODEL 107 AND 117 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION - -

NUT - back up. . ...

1 D R R N T T i
2 TC° 17426  WASHER - ignition SWitch . .. us e o ovss oo e
3 C 17921 NUT - @SCULCHEON & v 4 s v v st v evevanonnronsosmnnnnass
4 C 10836  NUT - speed ...... [ LS
5 17187~ 484 - SCREW - #10 x 1/2" self-tapping ...... et e,
6 193- 70 LOCKWASHER - #10 external tooth .. . u. s iv s vwvyensens.
7. 11i- . 202 BOLT - 5/16" x 3/4" NC round head, squareneck . ., .,. .. ..
8 120- 102 | NUT - 5/18" NCheX.. .i. it nnsnensnonaiasata, -
9 111- 408 BOLT - 1/4" x 3/4" NC round head, squareneck. . .. .......
10 129- 101  NUT-1/4"NCheX ........... e eeneaa B
11. 129- 122 ° 'NUT - 5/16" NF'hex ....... e el Ceeee
) 12 192- 20 LOCKWASHER - 5/16" , . ie v i it et vensnnannenan Cee e
13 129- 27  NUT - 10 NC hex Drass @ v i v s e s w v e msneensasannss e

LOCKWASHER- 3/16™ . ' ' :

---------------------------

15 C 18204 BOLT - #10 x 5/8" NC Nylon ', . v v ve s e ae s s s enennnnnn
’ 16 € 15703 WASHER - 3/16" nylon . . ... .. e e e
17 C 15704 NUT - #10 NC hexnylon .. .. ... O S
18 C 15925 RECTIFIER - diode . ... .......... cr e e e
19 .233- -6 - FUSE-Gamp........ e e
20, C 15857 T COVER - regtifier .n . iiie i s e vnenaeenns et
21 173- 42 SCREW - #5 x 3/8" round head machine ., . .. . ....... e
22 - C 15525 CLIP - insulated .vo v v v wcwuec-. e e e e ‘.
23 ©.129- 642 NUT - crown . ...... e e e e e e
C 15960 CLIP-“J"wite. . ...l ... U PP
DECALS
1 C - 15645 DECAL - hood (R.ENILT) . .. ... i iiiiin s
1 - C ., 15647 DECAL -hood R.H. (107) .. ... s
2 C 15648  DECAL-hood L.H.(107) ..............ccciveiceiuaiiiitonn ...
K 2 C 15646 DECAL - hood (L.H)(117) ...o..... Che s rar e e
3 321- 1902 + DECAL - instrument panel (used S/N 9646801, to S/N 9655494) (117).
- 3 321- 2116 DECAL - instrument panel (used S/N 9655494 and after)(117). . .
.23 C " 15654 DECAL - instrument panel (117) (use before S/N 9646801).. ... U
3 C 15653 DECAL - instrument panel (107} (use before S/N 9646801) .............
paos . . 3" 321- 1901, DECAL - instrument pane! (107) {use S/N 9546801 to 5/N 9654440) .. ...
wanrs o : : 3 321- 2117 DECAL - instrument panel { 107) {(use S/N 9654440 and after) . ..........
“’“m o ; 4 C 15655  DECAL = grille inSETt . . oqvv v ssssisemnannsssnss
. : 5 C 15657 DECAL - PTO (ysed prioT to §/N 9655647T) v v v v v v v e ac e an
) 5 C 18186 DECAL - PTO (used S/N 9655647 and.after} . v v v « s v 2 Zu v vw
©,« 67 321 6228  DECAL-brakelock ..........,...iceneeenqenn 3
. " (i 321-. 1628 DECAL - "CASE". ...... e et a e e e '...:.....-., . ‘
ot 8 C '~ 17808 . DECAL - ignition switch {used with C17809 ignition switch kit) . '
9 C! 15656 DECAL - air scoop (early production) . . .................. .....0.... 10~ * °
. ' ’ " ) . e )
. . N barte c [
‘a1 ) - V E ' " ? -~ E . | ‘ ) ) ‘
‘ o . : . ’ " e, ' C
e . , t . ‘ - B L ) . ' |
N - ‘ " S . Printed jri U.S.A. . : S June 1981 " '
- “ BN CoseY Coe AT
R - . i ‘ = - %




i -~
’ . = CASE MODEL 107 AND 117 COMPACT TRACTO 59
- [ o . ) . — ’
- HEAD LAMP KIT (OPTIONAL} - T
" REF. PART NO. DESCRIPTION REQ'D
., C Ns§ KIT - head lamp (order as G6 mach:mery ftem) s evrnevnada 1
' 1 C 16087 WIRE ASSEMBLY <4« vt .. L T
2 C 14537 . CONNECTOR - headlamp.............‘...........:.1 |
, 3 € 228m HEAD LAMP-.....%.%.. Cee e B T :
- ! . - - ’,/' . :
' 4 ¥ d .
[ : !
' HEAD LAMP ) :
'I ) . " h . M
o d
‘1 131- 629 -NUT-sPeed..............'......... ..... cetenaes 4 .
2 187~ 1047 . SCREW - #B x 1/2" rouhd head,. Ph1111ps self-tappmg ereannas &
. C 22571 © | HEAD LAMP ASSEMBLY ,;%..... et beeeaaaan ceeeness 2
(3 NSS . RECEPTACLE - lead lamp (order C22571) - -"- - .. I -
4 A 41264 BULB - head lamp .. ..... T R |
5. C 14304 - . GASKET - headlamp.....................'......2
- 6 . C 22573 LENS - head lamp + «vevn. .- ceeae N
i )
s |
. : L
™z ~
\,\ .
- A . ) -
. i . R . ‘
¥ ¥
| : . . Ct T Printed in U.S.A, | June1981
s ) - * ' . . .




. e
f T - ' . _ . AR NUMERICAL PARTS INDEX" ) ' : 161
60 | — _ - NUMERICAL PARTS INDEX S ; ‘ : T : o - )
A e, . i - , - - . . , : : :
; - L > : . , : © PART . -“_PAGE = REF. PART ~ " PAGE REF. PART PAGE  REF.
R " PART’ ¢ ,PAGE REF. PART .. "PAGE REF. PART '@ . PAGE * REF, NO. ' "'NO.,. NO. - NO. . " 7 NO. - - NO. ., NO. - ‘ NO. NO.,
S G \°) ‘ ‘NO.  NO.  NO. . . NO.  NO. NO. ¢ NO.  NO. . R . : .
- g - D : - S -C- 15498 35~ . 39 C- 15618 47 67' c 15804 47 47
r 3012 + 45 3 c.* 1302 - 27 26 c 15156 29 - 2 C - 15498 . 37 -. 38 C 15636 - 35 9 C 15805 a7 48"
) A- 11538 . - 47 - 5§ C 13012 330N c 15156 33, 14 c 15499 29 % 30 ‘C . 15637 29, 23 c - 15806 47 .49
. (. A 7 185 . 47 . B9 | ¢ 13012 . 35 24 C 15156 © 33 -, 23 c 18499 . 33 25f € 15637 -33- . - 17 c 15807 43 21
' A 27287 145 26 / c 13108 ~73 7 . C 15156 35 - 14 c + 15499 15 40 cC ' 15637 35 T 16, C 15807 47 52
A 30881 23 - 9 1 c., 136 23 1 C 15156 a7, 15 o} 15499 . 37 39 z 15637 37 17 c 15808 43 .2
A 30881 © 35 35. C 14060 57. o1 C 15156 -~ 48 4 ¢ 15501, . 19 - 5 c 15638 35 - 18 ¢ . 16808 47 ' 54
A 30881 3. 3% c, 14200 21 18 |- ¢C 15157 49 - 73 C 15510 21 7 |- ¢ . "15638 37 . 19 ¢ 16809 47 81
- A 32181 45 = 2 C. 1434 59 5 C 15159 49 2 c - 1856M1 33 1 C 15641 17 7 C 15810 47 62
A 33831 36 36 C- 14534 W8 4 c 15164 48 1 c 15611 39 6 ol 15643 | 29 25 c ., 15811, 43 * 6
‘A 33831, 37 36 1. c '14537 59 .2 c. 15166 - 17 1 c 18511, . 41 6| cC. 15643 - 33 19 c® 15811 47 65
A 37247 © .. 39 26 G 14563 55 3 | C- 15189 29 - 15 C 15512 45 7.1 ¢ 15644 17 ‘32 o 35812 -+ .43 . 5
A 37247 (o 41 28 | ¢ 14565 55 .10 c 15173 29 20 ¢ 16518 ~ . 5 39 .C 15644. 29 i c 15812 47 66 .
) A 41264 59 . 4 -C 145686" 55 6 C 15173 ' 35 13" - ¢ 15519 - 13 1 C 15644 33. 20 C 15813 43 15 . o
'y A 62549 4t - 15 c 14906 39 . 24 C ° 15173 37 14 C .- 18525 13 g ¢ 15644 35 19 .|. ¢~ 15814 -~ 43 18 - Co
. / A 70280 - 49 -, 6 .| 14900 a1 . . 25 .C 16174 13 2 c 15526 57 - 22 .C 15644 ' 37 . 20 C - 15815 43 23 » .
’ € 10292 - 23 12 G. - 15068 23 1 C 15175 17 3, ¢ 18527 . 27 - 8 C 15645 . 57 1 € 15816 43, | 24
C. . .10488 . - 55 T ¢S [ se7 7 23 m- | € 16176 28 2/ ¢ 15527~ * 29 8 c 15646 57 2 C  185821. .5 6
“C. 10678  -.-x 13 "5 - ¢ . 15088 23 13 c 15177 29" 1 c 155627 49 21 C . 15647 . 57 1 C ., 15822 9 10 g
Coe e 49 4 | ¢ 15071, .23 g c 16178 257 9. ¢ 15528 27 2- c 15648 57 - 2 C 15823 g8 10
C 57 41 ¢ - 1072 " 23 - 18 |.C 78178 .. 27 . 7 C' 15530 ' 13 8 C 15653 57 3 .1 C° T-15824 ‘g 11
C 45 B ¢ T1EDR3 49 2 c- 15178 , 28 .7 c'..- 15532 39 R C ., 15654 " 57 3 C 15824 .. . 11
& c - et 45 . 9_\ 'y , 15086 i 49 -3 C 151 78 33 14 M C . 15533 . 39 ) 27 c - -i.’f 156565 + B7 4 C 15826 g . .w 9
L o 11167 - . 45 T[T e ¢ tsoez .- 23 5 c 15178 ° 35 .37 c 16534- 39 . 13 C / 15656 ' 57 9 c 15827 9 ' 8
. - C 11172 43 -7 | ¢ 15096 21 4 C 15178 37 . 37 C 15634 41 14 C / 15657 .7 57 5 c 15828 9 7
’ C 11172 0 45 0 207 c 15097 2 5. c 15207- 49 19 C 15535 39 31 |. ¢/ 15684 55 7 C 15829 7 1 -
C (AT B < I T oy 21 12 {-C 16252 27 22 C 15536 . 39 297 | "¢/ 15703 57 % [ C -15830° 7 2
.o c 1173~ 45 ¢ 2 c 15105 21 13 c 15252 - 29 19 ¢ 18537 . 3¢ 34 C/ 15704 57 17 c 15831 . .7 3
; C 11174 43 . 4 ° 15106 - - 29 . 1 " C 15252 49 26 C 15538 38 . 35 c 15753 27 18 c 15832, . 7 7.
Lo c 11174 a8 2 c 15106 - *33 L o 39 4. C 16539 55 15 | ‘¢ 16780 45 5 c 15833, 7 g .
c . 11178 43 0 1. c 15106 5" 1 c .15253 4 - 16 -Cc . 15540 13 - 31 “C 15782 45 8 c 15834 "7 9
p .C 11178 .45 17 c 15106 .37 1 c 15256 39 . 18 C, . 15545 25 10 C 15783 " 45 12 o 18835 7 10
« . ~C . Mmmn 45> 29 c 15109" "o 20 |[F€ . 15280 29 .18 g 15545 27 3 C. . 15784 45" 13 c 15836 7 11
- o 11184 - 45 . 32 c 15108 27 A% 14 TC 15272 49 6 . 15545 27 35 - C 16785 . 45 14 c 15837 .7 1 .
C . 11185 . 45 , 33 c 15109 N 14 C 156308 17 1 ol 15545 29 . 3.].¢ 15786 43 8. c 15838 7 -4
. .c 11187 43 26 c 15100 33 . 2 C.» 15309 25 17 ‘g 16545 | 31 g8 'l ¢ 15786 45 15 C 15839 7 6 )
c . 187 45 27 c 15112 13 10" C 15309 27 - 19 C 15845 33 15 C 15787 43 9 C 15840 9 12
. . C 11191 4b 40 o 15113 23 1 c 15310 2 - 16 . ¢ 15545 35 Y38 C 15787 45 16 c 15841 . 9 13
. R 11193 ' 43 - 25 c 15114. 17 s 9 C 15310 - 27. 25 . ¢ 4 15546 - 39 ? C 15788 43 1. C 15842 - 2] 9
2 C.- 11193 .47 43 c 15116 17 3 C- 18310 - 35 33..7 c.* 15548 41 2 C. . 15788 45 23 e 15843 ‘5. 10 i
¢ 11195 43 "3 C 15119 21 7 C 15310 37 , 33 ¢ 15549 39 5.1 ¢ - 15789 45 24 C 16844 5 . 25
X c 11195 . 47 45 C 15122 29 s 25 C 15312 386 12 C 15549 3 I cC 2 15790 45 75 Ce 15845 ‘5 37
. C 11205 43" 29 C 15124 . . 30 L 37 ‘c 18312 - 37 9 ¢ 15550, 39 18 ‘¢ 1579 45 28 o 15846 5 15
. S c o, 1208 . 47 41 C 15126 39 . 37 -C L 1531-4. ;385 22 C 15550 41 20 c 15793 45 130 C 15847 5 1
) c 11222 43 T2 C (15127 ..~ . 33 4 C 1832 35 4 C 15661 .. 37 34 c 15795 45 534 c 15850 g 3
C 11222 - 47 55 C.  15130. 29. - g.| € 18321 37 4 C 16552" 27 24| ¢ 15796" 45 . 35 c 15851 9 4 .
- C 11906 , 23 . 5 | ¢ 15130 35 8 c , 15324 35 81 ,c  1sss2” 29 ) 18 -C 15797 . 45 36 c 15852 9 LN |
C 11942 " 29 13 C 15131 " 29 18 - 18324 37 . 31- C . 15852 :Ls) 25 C 15798 45 ° | 37 ¢ 15853 13. ' 20 |
c [ 11wz - 41 30 c. 15132 29 . g c 15370 25 1 C. 18664 © ° 35 ° .25 C 15799 45 ‘38 C 15855 13 18
¢ C 12003 3 28 c 15134 43 35 c 15370 27 .17 C 15564 49 .9 C. 15800 45 39 C . 15857 ° &7 20
c 12093 41 " 29 C 15134 47 ' 68 c=® 18420 39 . 33 C 15584 39 3. c 15801 _ 43 28 - c 15858 - 13 ) g
. c 12i10, | 23 2” C 15136 ‘43 1 C 15421 17 LLUR o 15584 41 3 .c 15801 .47 . 42 .C 15859 13 23 i
-, c 12110 23 s 3 c 15140 .~ 49 13- ¢ 16436 17 . 3 C . 15585 39 4 cC . 18802 43 27 C ‘15860 13 14 )
, c . 12370 3 - b C- 15141 . 4g -4 | C 15440 19 - 9 C ~ 15585 41 4 c 16802 47, a4 c 15861 13, 10
C 12684 * 55 LR A 15143 .49 12 .C 15443 17 . 30 c 15597 39 22 ). ¢ 15803 43 2 °|-c 15862 13 -
C . 12075 2119 e 15147 - 49 18 C 15492 73 C . 15597 41 24| c. 15803 47 46 C 16863 13 13
€. 12975 22 . 8 4 . " 45155 39, 10 ) C 18488 - 29 29 [ 15610 - 19, 2 C 15804 43° 22 }.Cc 15884 . . 5 32
! c . 13012 27 LN P - C ' 18408 33 24 - _ et :

15155 41 10

S




z
S

NO. ' NO.

2o e

EL %S o .' 3

o
SR
W e

"PART
NO.

NUMERICAL PA_JRTS INDE

8

X

Ly

REF.
NO.

~

oo

oncoodboo0o0o000o00

[y

AO000000000000000000000QO0000C00000O0NOO0N0N

2

Hap

15865 .

15866 *

15867
15868
15869
15870
16871 -
15872
15873
15874

15875 .

15876
15881
15882
15884
15885
15886
15887
15888
15889
15880
15891
15892
15893
. 15894
15895
15896 °
15897
15898
15899
© 15900
16001
15902
15903
15004
15905
15906
15907"
15908
15909
15910 -
150711
15912
15913
15914
16915 _
16916
15917 -
15918
15919 =
15920
16921
15022
15923
15923
15923 .
15925
16927

COdHMWN -

DOOC‘)OOG‘JOOOQ@OOOOOOOOOC')OC')OOOOOOOOOOQOOOF&OOOOOOOOO‘ODQOO0.0(:)O‘O'

LY

15974

15877
15979

15981
15981
15982
15983

15986
15987
15088
15389
- 15989
15990
15991
15992
15993
15999
16000
16001

' 16002
- 16003
16004
16005
16005
16006
16007
16008
16009

16022
16024
16025
16026
16027
16028
’ 16029
16030

_ T 1603
" 16032
16033
16033
16034

. 16036
16038
16040
16041

16043
18044
16045

15960
. 15972
15973

“en
~J

' 15975
15976

15978

- 15980

O U ol e a0

15984.

16009.

16042

43
7
8

&

17

12
13

-16

3

42 -

1
21
19-

© 15

20

26
5.

9
3
11
12

13

16
21

22
23
24
26

16
58

17

19
57
30
11

12

137

14
15
16

27
18

:22
10 .

12

+ 33

27
26

.27

" 35

x

GO00000000000

£

no‘onnno_oonooon-nno_donnnondnnnoonnn'noobooonoonn0

PAGE
NO. -
. 16046 11,
. 16048 5
16050 - 15
16051 15 ..
16052 15
16053 . B1
16054 51
16056 -~ Bt
16064 63 .
16066 ‘B3 ”
16067 53
16068 63
16069 . B3
16071 53
16072 53
16087 509
" 16201 27
16201 © 31
16202 13.
16245 21
16267 ~ ° 17
16307 17
16465 17
16465 27
16465 .31
16466 17
16466 27
. 16466 31
16638 27
16712 27
© 16712 31
16713 cH
16714 .25
16714 27
16714° 31
16717 27
16723 23
18724 23
16739 ¢ “25.
16739 27
16739 31
16739 33
16752 7
16752 ]
16762 . 15
16752 27
16752 3
16752 33
16767 27
16883 33
" 16885 33
16042 - 17
16945. 21
16046 23
16948 23
16958 -~ 37
(7035 49
17037 T 49

NUMERICAL PARTS INDEX

000000

57 ,

REF. - PART " PAGE REF. PART
NO. NO. 'NO. NO.  NO.
17038 24 C . 18017 21 20 | “111- 215
17043 - 16 C 18048 a9 18 | 13- -1
17071, 24 | ¢ 18062 a9 19 .| 113 2
17072 23 C - 18182 55 14 113- 2
17106 7 C . 18185 55 15 113- 15
17108 5 C 18186 57 5 13- 15
. C 17114 8 C 18203 55 13 113 102
C 17114 8 C 18204 ‘57 15 113- 102 °
C 17127 19 'C 18205 17 2 113- 102
o 17128 11 . C 18206 13 30 13- 102
C 17164 5 C 18207 41 . 40 13- 102
c 17164 25 o 18209 41 42 113- . " 102 .
c 17203 13 o 18210, 41 43 113 102
- 17204 9 c 18233 41 44" 113 102
c © 17207 12 C 18316 17 1 13- 102
c 17211 13 C 19624 41 27 . 113- 102
c 17213 8 C 20465 25 ., 23 - 113 102
c 17214, 3 c - 20465 §27 7. 47 113- 102
C ., 17229 . 35 C 22571 59 13- 102 .
c 17231 .38 C 22571 ' 59 3 113- 103
c 17234 32 C 22573 59 6 113- 103
C 17235 17 C - 23514 41 37 113 103"
- C 17251 17 - C 23535 . 25 15+ 13- 103
C 17251 13 | ¢C 23535 37 26 113- 103
C 17261 5 - C 24429 23 1 13- 104
C 17287 44 C 24847 137 16 113- m
C 17313 19 C. 24859 G5 5 C 13- 118 -
C . 17332 14 C 26215 19 1 13- 118
C 17332 11 D- . 59849 13 33 13- 120
. C 17333 10 T F 19633 43 10 13- 120
cC 17333 10 F 19633 47 64 13- 122
c 17361 45 F 53650 43 32 13- 122
C 17362 46 F 53650 47 51 13- 138
C 17391 “ 7 G 10450 47 go | 113 158
C 17391 7 | L 15282 21 1 113 158"
C 17303 11 L 32763 33 9 (ks 158
C- 17393 1 L 32763 37 10 113 206
(o 17394 -8 0. 5999AB 5 -4 113- 206
c 17394 8 T 25070 25 21| Wz 206
C ' 17408 18 T 25070 27 15- | 113 7207
C 17410 16 -T " 25070 29 15 113-. 207
C 17412 © 2 T 26070 33 24 113- . 219
c 17413 2 T . 33565 23 20 113 219
c 17414 1 . 113- 219
.C 17426 c2 o : : 113- 219
cC 17473 -15 HARDWARE CODE NUMBERS 113- 219
c 17746 1 . : ' 113- 218
ol 17763 ) 26 636 25 6 13- . 219
~C 17807 12 83- 412 47 .——50 ‘T443' 219
C 17808 83- .46 29 3 13- 24,1
C, 17808 8 83- 46 35 3. 113- 241
C 17800 11, .83 . 51 39 41 126-, 14
o 17866 16 83-- , 54 27 16 | 16 16
c 17873 3 83- 54 - 29 16 | 126 L 18
C 17921 3 83! 56 7 21 |16 16
C 18006 -2 e 4 43 14 126- 16
C 18006 2 111- 108 57 - 9 126- 16
‘C 18015 v 111- 202 7 126- 16




Sk,

&

64 | NURERICAL PAr TSHNDEX IR T NUMERICAL PARTS INDEX" -~ 657 *°
. A _;@,_ “:_-' Lo -

© PART "% .PAGE REF. PART' ~  PAGE REF. . PART PAGE  REF...- PART’ PAGE REF. PA PAGE - REF. * PART PAGE  REF.

NO. * No. NO.  No. NO. NO. NO. . ' NO. NO. NO. NO. NO. NoOf ~ No. NO. . NO. NO. NO. .

f N 3 ~ . ' .

R T a7 2 131-; 176 27 31 175- - 415 49 .22 . qg2 13- . xm 14 219- 404+ 23 8 o .

126- 21, 23 71 1310 178 29 24 "178- + 858 25 19 193- 29 7 g 221- 1013 . 43 34 ~ -

126- 109 39 15 131, 176 31 &, | 178 g8 - 25 22 193- 29, 15 5 _221- 1013 47 53 . ' : '

126 - 109 -4 L5 13 . 176 3B 1 178 858 33 3. 193 41 .« 17 . 37 233- 6 57 - 19

129- 4 11 8 131- 176 +. 33 18 178 858 - 33 - 25 ' 193 70 57 . 6 223- 20 8§ - - 7

129 14 17 17 131- 176 '35 17- 178 858 37 3 13 91 27 ' 44 | 223 202 5 _ 38 - .

-129- 14 17 35 131- 176 - 37 13 178- 858 41 26 193- 91 31 ‘18 |- 321 1628 57 7 . .

129 < 14 27 45 131- 176 - 37 18 187-- 484 . 87 5 ' 103 50O 51 25 321- 1901 | &7 3 ’

128/ 14 © 31 19 131- 176 49 32 187- 096 43 33 103- 539 14 25 321- 1902 57 3

129 - 15 51 9 131- 178 33 7 187- 1003 5 11 193. 1001 .13 17 321- 2116 . BT 3.

1200 27 57" 13 181 1787 . 4 39 187- - 1036 17 8 105 13 27 . 46 321- 2117 57 . 3 -

129- -*‘f 161 29 12 131 829 59 © 1 187. 1041 5 - 28 195- 13 31 -20 | 321 6228. ‘57 @

129- ’ 101 57 10 131 1102 17 26 187- - 1047 13 32 108 103 2% .11 353+ . 406 19 29

120, 1 0102 c 7 6 - 311113 21 2 187- 1047 59 ° 2" 105 103 27 38 }

129- tf 102 9 .17 % 13107 1331 23 19 187- 1054 13 5 32 g5 103 - S EEEERT, . ) o . .

129- Y. . 102 G 6 - 132- 26 29 27 |, 7187-° 1078, 17 18 1gs 104 (17 27 VT ] . , : .

120 102 19 8, 132 26 33 10 192 [ 14 1. 70 qes 104 27 9 . C e ‘ . -

129" . ’\'I!OZ 21 Jo 132 26 33 21 192- - 18 57 14 195 104 .. 20 g ' o . . . . -
L1200 4102 27 7 132 . 26 35 20 192- 19 29 11 195- 104 33 6 | . : ‘ . : - - .

128 102 -29 7 ' 132- 26° ' 3 28 192- . 19 39 8 105 104 35 28 | - - ' .

120 102 29 11 132- 2% . 37 11 192- 9 41 i 195. 104 40 9 | o L o ‘ -

129- 1020 . 33 7|, 132 26-- 37 21 - 192- 8. ¥ 45 . 19 T 495 513 17. 36 . _ o o t B .

128- 10§ IR S 20 132- 26 M 34 192- 19 53 7 195 518 ° 29 28 - . . | - ‘ S . .

129-. 7 102 4 35 7 132- 46 27 41 -192- 20 7 - 9 195- ‘518 33 29 : : ‘ . * . ) ‘ .

120. 102 37 7 132- 46 29 16 192. 20 . -9 . 18 195- 518 « 35 21 . L S . )/-,\ -

129- 102 39, 21 . 132- 45" 31 . 15 '1920- 20 . 15 . 9 195- ‘518 | 37 ) o ' ~

1129 102 41 23 |7 132 46 3% . 10 192- 20 1 7 195. . 521 21 016 : S

129 102 .0 43 37 132- 46 49 AN 192- .20 21%L.. 9 195- 521 27 13 :

4929 102 47 70 132 . 46 49 T 20 192- « 20 23 21 195 521. 29 13 . . . ) ; |
iz 102 49 7 132- 48 - 29 32 |- 192 20 27 12 195 521 7 29 17 . ' : ) ) |

129- 102 49 24 132.  -'ag 33 27 .| 192 20 20 6 195 521 33 23+ _ - ‘ . _ o -

128 - 102 49 30 | . 132 - 48 35 - 42 192- 20 29 12 195 521 35 11* : : ; ) : a :

129.. 102 57 8 132- . 48 .- 37 .- 41 192- 20 - 33 8 195 521 37 12 |- . ; : B o . . T

129 103 17 6 132- 311 23 10 | 192 T 20 33 19 195 521 41 33 _ ' e _ " C oo . :

129" © 103 17 .- .14 7 138- 51 33 23" 192- 20 . 3% . . 8 195+ * 521 49 11 , - _ : g ‘ oo e

129- 103 25 14 1 138 51 41 13 192- 1) .37 G 19E&. 521 - 49 28 .| o ’ - s g |

129- 103 27 . 5 | 138 92 29 22 192 . 20 38 . .20 ¢ q9E 522 17 21 J T E _ N - "

129- 103 27 3g - 138 - 92 33 .15 192" % 20 41 22 198~ 525 25 7 ' » . : / ' o

129- 103 29 '-_.6 [__138 92 35 15 192- 20 43 36 , 195 525 33 . 10 . ) A . :

129- 103- 31 12 . 138, 92 .37 16 .| 192 20T 47 69 195 5725 37 2 - C , ’ . . . : -

129- 103 35 .30 | 138 92 49 8 192. 20 49 6 195-. - 525 39 39 . ’ o S P ‘ )

120- 103 37 30 138 92 49 - 17 192 T20° 49 23 195 541 .29 ° 31 . A A . . . : :

129- 103 39 40 138 98 45 - 4 1922 . 20 49 28 195 541 33 26 - . T : T -~

129- 103 a1 36 138- 2054 49k 10 192 - 20 57 12 195 541 35 41 - " ‘ , . g
129 103 49 - 16 138 2085 - 23 4 192- 21 17 . .5 195- 541 37 40 © ° ‘

128- -122 57 11 164- 540 7 2 192-- 21 - 17 13 195 2012 30 - 7 . . ' ' _ !

129 125 5 .36 | 184 540 15 -2 192 21 23, 9  195. 2012 4.7 : L : :

129- 125 23 ...15 164- 543 t 7 .3 192 2., 25 13 195.. 2027 - 7 14 L ' e LT N .

128 145 29 14 164- 543 15 3 192 L2 21 - B 95 - 2027 15 14 ! o : ' . .

129- 162 ' 39 30 . 168- 133 . 13 - N 192 21 27 37 195-  .2020 ' 23 8. / ‘ St S :

129- 325 23 6. [ 189 133 . 39 . 36 19222 29 5  195° 2069 21 1 - T . ey .

120. 504 13 4 169 .- 43 13~ 28 192 21 . 31-' 10 211 5 45 10 oL - .

129 642 67 . 23 169- ., 154 5 . 47 192.". 21 7 35 29 214 4 a1 a1 | : S - | -

131- 165 41 31 173 42 - 57 21 192- 21 37 29 - 214 251 13 . 7 . - _ T - ’ .

131- 178, 7 13 173 44 11 "6 192 21 39, 12 . s 257 39 17 ' N ‘ : I .
131 176 9 20 | 173 215 13 3 192-. 21 41 12 214- 251 41 19 : ’ : ] e Co.

131 176 15 13 173- - 244 - 51 23 192- 21 49 8 219. 10 23 4 . T - : Co

131- 176 . 17 22. | .17 400 17 . 25 192 21 49 15 219 17 21 14 | :




